Series 38S

Lockstitch Pocket Welting Machines

IMlustrated Parts Manuai

NO. 1




CONTENTS

MACHINE BODY and THREADING MECHANISM + « « « « « « = « . . 1
UPPER SHAFT and NEEDLE BAR ROCKING MECHANISM - - + - - - - 2
LOWER SHAFT & ROTARY HOOK MECHANISM - = - - = = - -« - - - 3
KNIFE MECHANISM « + « « o « « « & © s s s s et e s e 4
LUBRICATION ¢ « ¢ ¢ o o ¢ o s o o o o ¢ o o o ¢ s o e« s s o §
THREAD STAND « ¢ ¢ o ¢ o o o o & e o o o 8 o s o o o e « o B
THREADING MECHANISM « « » = = = o « « « e e R
BOBBIN THREAD MONITOR™™ + = = « + « o o o o o e s o o o oo B
PATCH GUIDE MECHANISM + « « = = + « v o o v o o o o o v o 9
TENSION RELEASE, LOCATING LIGHT PARTS - - -« - -« v - - - 10
HINGE PARTS » « + « o o = = o « o s o o » et e e e e e 11
FRAME & COVERS + « ¢ o o o o o o o ¢ s o o o o o » R
TABLE TOP & ASSOCIATE PARTS » » « = = = + o = = = + o = o« 13
CENTER KNIFE & UPPER, LOWER THREAD TRIMMING PARTS - « - - - 14
TAB KNIFE SUPPORT PARTS  « = = + o = = o« = o o ¢ o o o 15
TAB KNIFE DRIVE PARTS + = « = = v o = o o o o oo v o v v 16
CARRIAGE ASSEMBLY + « « = o « = o » = « « e e e e e e . 17
CLAMPING & FOLDING PARTS = = + + = « = o o o o o o« o o o 18
CARRIAGE DRIVE COMPONENTS + = = + « = = o « o o = o+« o o 19
FOOT TREADLE ASSOCIATE PARTS « « o « = o+ ¢ = o o o = o - 20
CONTROL PANEL *» * « © o o o o o o o o s o o o o o o o s o o 71
MAIN POWER SUPPLY & DRIVE MOTOR = = « » + = = = + « « - .22
PNEUMATIC PARTS » + = « -« e e e e e e e e e e e . .23
TOOLS, SPARE PARTS « = = o « o« o ¢ o o o o o o o T
NEEDLE THREAD MONITOR(EXTRA PARTS) = « « « ¢ = = + « o « - 25
TROUSER PANEL STACKER + « « « = » + = = o o o o o o o o o o 26
WORK REMOVER = « = = « o o o o o o o o o o o s o o o o oo 21
TROUSER AIR EJECTOR = = + + = o o o o o o o « o & c .. .28
LARGE BOBBIN ASSOCIATE PARTS(EXTRA PARTS) » + « « = « « « - 29
LIST of MAIN SPARE PARTS + « o + « « « = o o o o « - ..+ 30

From the Library of Superior Sewing Machine & Supply LLC



: -/ )
\\X/g‘/ /ﬁ? 19
&S| LC

From the Library of Superior Selfing Machif



MACHINE BODY and THREADING MECHAN{SM

From

D;;' Parts, Na Description
1 48-1900-0-030 | Arm Top Cover
2 46-1000-8-200 | Screw(4.37-40X16)
3 46-1000-8-201 [ Screw(4.37-40Xx16)
4 46-1001-5-000 | Thread Take-up
Cover
5 48-1092-0-000 | Screw(4.76)
6 48-1900-0-032 | Rear Cover
7 46-1)00-8-202 | Screw(3. 57-40 X6)
8 46-1000-8-245 | Screw(4.37)
9 48-1900-0-033 | Supplementary Arm
Top Cover
10 48-1092-0-001 | Screw(3.18-40 % 4)
11 46-1001-5-054 | Presser Bar Bushing
(Upper)
12 46-1000-8-289 | Screw(5.95)
13 46-1001-5-003 | Top Cover Thread
Guide .
14 46-1000-8-252 | Nut (5. 95)
15 46-1001-5-020 | Arm Thread Guide
(Upper)
16 46-1000-8-229 | Screw(3.57)
17 46-1000-8-203 | Screw(3.57)
18 46-1001-5-021 | Arm Thread Guide
.| (Center)
19 46-1001-5-022 | Pipe
20 46-1001-5-023 | Tension Release Bar

the Library of Superig

r Sewing Machine & Supply LLC



S
Ly ?




UPPER SHAFT and NEEDLE BAR ROCKING MECHANISM

Dﬁi’ Parts, Na Description D;;' Parts. Na Description
1 48-1900-0-034 | Upper Shaft 4] 48-1900-0-051 | Spacer
2 48-1900-0-035 | Upper Shaft Bushing 42 48-1900-0-052 | Coupling Joint
(Left) 43 48-1092-0-006 | Screw(4.76-32 X14)
3 46-1000-8-233 | Screw(5.95) 44 48-1900-0-050 | Needle Bar Rock
4 46-1001-5-033 | Counter Weight Shaft Stop
5 46-1000-8-205 | Screw(7.14) 45 48-1092-0-005 | Screw(6. 35)
6 46-1000-8-206 | Screw(7.14) 46 46-1001-5-184 | Pinch Sleeve
7 46-1001-5-034 | Thrust Ring 47 46-1000-9-753 | Screw(M6x30)
8 48-1900-0-036 | Needle Bar Crank 48 46-1001-5-025 | Slide Plate(Right)
9 48-1092-0-002 | Screw(6, 35) ' 49 48-1900~-0-049 | Slide Plate Front
10 | 46-1000-8-235 | Screw(6. 35) Assembly
50 46-1000-8-238 | Screw(5. 16)
11 46-1001-5-028 | Thread Take-up
12 | 46-1001-5-027 | Stud
13 |« e e e e e e e e e
14 46-1001-5-029 | Thread Take-up
Lever Slide Block
15 46-1001-5-030 | Pusher
16 48-1900-0-039 | Pulley
17 48-1092-0-003 | Screw(5, 95-28 X 14)
18 46-1001-5-041 | Bearing (6204 VV)
19 46-1001-5-039 | Timing Belt Wheel
(Upper) Assembly
20 46-1000-8-236 | Screw(6.35X%12)
21 46-1000-8-237 | Screw(6.35%12)
22 46-1001-5-038 | Timing Belt
23 46-1001-5-037 | Upper Shaft Bushing
(Center)
94 | e e e e e e G e e e e e e e e e
25 46-1001-5-040 |{ Stop Ring(C)
26 48-1900-0-040 | Pusher
27 48-1900-0-041 | Needle Bar Crank
' Rod Assembly
28 48-1900-0-042 | Needle Bar Support
29 46-1001-5-109 | Taper Pin
30 46-1000-8-230 | Screw(2. 38)
31 48-1900-0-043 | Needle Bar
32 48-1900-0-044 | Needle Bar Clamp
33 48-1092-0-004 | Screw(3.57)
34 46-1001-5-046 | Needle Bar Crank Rod
35 46-1001-5-047 | Needle Bar Guide
' Slide Block
36 48-1900-0-045 | Center Knife Bar
37 46-1000-8-207 | Screw(3.57-40x38)
38 48-1900-0-046 | Block Shaft
39 48-1900-0-047 | Center Knife Bar
Block
40 48-1900-0-048 | Needle Bar Rock
From)| $$he fitiBwshi nf (Befserigr Sewing|Machine & Supply LLC




- 0
From the Library of Superior Sewing Machine & Supply LLC



LOWER SHAFT & ROTARY

HOOK MECHAN | SM

Dg;. Parts. Na Description D;;' Parts. Na Description
1 46-1001-5-059 | Lower Shaft 41 46-1000-8-241 | Screw(4. 76)
2 46-1001-5-060 | Rotary Hook Base 42 46-1001-5-074 | Rotary Hook Shaft

Bushing(Left) Bushing(Lower)
3 46-1001-5-061 | Rotary Hook Base 43 46-1001-5-081 | Bobbin
Bushing (Right)
4 46-1000-8-239 | Screw(5. 95)
5 46-1001-5-062 | Bearing Holder
6 46-10600-8-242 | Screw(6.35X%7)
7 46-1001-5-063 | Bushing
8 46-1001-5-065 | Presser
9 48-1092-0-007 | Screw(3.57X%12)
10 46-1001-5-066 | Timing Belt Wheel
- (Lower) Assembly
11 46-1001-5-064 | Bearing Holder
Assembly
12 46-1000-8-237 | Screw(6.35%12)
13 46-1000-8-236 | Screw(6.35x12)
14 48-1900-0-053 | Spiral Gear Assembly
15 48-1900-0-054 | Spiral Gear
16 46-1000-8-243 | Screw(6. 35)
17 | 46-1000-8-235 | Screw(6. 35)
18 48-1900-0-055 | Pinion.
19 | 46-1000-8-234 | Screw(6. 35)
20 46-1001-5-084 | 0il Reservoir(Left)
21 46-1001-5-088 | 0il Reservoir(Right)
22 46-1000-8-208 | Screw(4. 76)
23 48-1125-5-705 | Outer Rotary Hook
Assembly

24 46-1001-5-078 | Tension Adjusting
Spring

25 46-1000-8-209 | Tension Adjusting
Screw

26 46-1000-8-210 | Screw

217 46-1001-5-075 [ Rotary Hook Shaft

' Bushing (Upper)

28 46-1000-8-240 | Screw(4.76)

29 46-1001-5-076 | Pinch Sleeve

30 48-1092-0-008 | Screw(5. 95)

31 46-1001-5-070 | Opener Link

32 46-1001-5-071 { Link Stud Opener

33 46-1000-8-257 | Washer (4. 76)

34 48-1093-0-000 | Nut

35 46-1001-5-069 | Opener Crank

36 46-1001-5-068 | Bobbin Case Opener

37 46-1000-8-207 | Screw(3.57-40 X 8)

38 48-1093-0-001 | Washer

39 46-1001-5-072 | Opener Crank Stud

40 | 46-1001-5f0%m RageL ibrary of Superipr §ewing Machine & Supply LLC




From the Library of Superior Sewing Machine & Supply LLC



KNIFE MECHANI|SM

Det.

No Parts., Na Description

1 48-1900-0-067 | Eccentric Wheel

2 48-1092-0-010 | Screw(5.95)

3 48-1900-0-069 | Center Knife
Connecting Lever

4 48-1900-0-070 | Center Knife Rock
Arm

5 48-1092-0-011 | Screw(5.56-32X16)

6 48-1900-0-071 | Stud

7 48-1092-0-012 | Screw(3.18)

8 48-1900-0-072 | Rock Shaft Bushing
(Right)

9 48-1900-0-073 | Rock Shaft Bushing
(Left)

10 48-1092-0-013 | Screw(5. 95)

11 48-1900-0-074 | Center Knife Rock
Shaft Assembly

12 48-1900-0-075 | Connecting Rod
Assembly

13 48-1900-0-076 | Slide Block Driving
Stud

14 48-1900-0-077 | Center Knife
Connecting Lever

15 48-1900-0-078 | Connecting Lever
Shaft

16 48-1092-0-015 | Screw(5. 95)

17 48-1900-0-079 | Stud

18 48-1092-0-016 | Screw(3.18)

19 48-1900-0-080 | Change Lever
Assembly

20 48-1900-0-081 | Set Collar

21 48-1092-0-017 | Screw(5. 95)

22 48-1900-0-082 | Change Lever Stop

23 48-1092-0-018 | Screw(4. 76)

From {

he Library of Superion

Sewing Machine & Supply LLC



From the Library of Superior Sewing Machine & Supply LLC



LUBRICATION 5
D;;' ~ Parts. Na Description D;;’ Parts. Na Description
1 48-1900-0-086 | 0il1 Stop Plate ) O e O R I
2 46-1001-5-097 | Oil Stop Plate 42 48-1900-0-092 | 0il Shield
Presser 43 48-1900-0-091 | Clip
3 46-1000-8-211 | Screw(4, 76-32 X8) 44 48-1093-0-002 | Wick
4 46-1001-5-089 [ 0il Receiver Plate 45 46-1001-5-073 | Pipe
Assembly 46 46-1000-8-279 | Felt
5 46-1000-8-202 | Screw(3.57-40%6) 417 46-1000-8-282 | Wick
6 46-1001-5-092 | Cap for Oil Inlet 48 46-1001-5-099 | 0il Tube
1 46-1001-5-091 [ Felt Presser 49 46-1001-5-108 | 0il Gauge Window
8 46-1000-8-261 | Washer 50 46-1001-5-095 | Packing (P16)
9 46-1001-5-090 | Spring Plate
10 46-1000-8-216 | Screw(3.57-40 X 4) 51 46-1001-5-101 | Oil Tube
52 46-1000-8-284 | Wick
11 48-1900-0-097 [ 0il Cup 53 46-1001-5-098 | 0il Cap
12 48-1900-0-098 | Felt 54 46-1000-8-275 | Felt
13 46-1001-5-094 | Wick Holder 55 46-1000-8-278 | Felt
14 46-1000-8-212 | Screw(3.18) 56 48-1900-0-087 | Packing
15 46-1000-8-248 | 0il Guide Tube 57 46-1000-8-226 | 0il Adjusting Screw
16 46-1000-8-267 | Wick 58 46-1000-8-260 | Washer
17 | 46-1000-8-273 | Felt 59 46-1000-8-264 | Spring Washer
18 46-1001-5-093 | Packing 60 46-1000-8-255 | Nut (4.37)
19 48-1900-0-095 | Felt
20 48-1092-0-021 | Screw(3.57) 61 48-1900-0-088 | 0il Gauge
62 46-1000-8-280 | Felt
21 46-1000-8-277 | Felt 63 46-1000-8-276 | Felt
22 46-1000-8-215 | Screw(3.57-40 X6) 64 46-1001-5-100 | Oil Tube
23 48-1900-0-096 | Felt 65 46-1000-8-283 | Wick
24 o e e e e ofe o e e e e e e e 66 46-1000-8-281 | Felt
25 48-1900-0-093 | 0il Stop Plate 67 46-1001-5-105 | Oil Pipe Support
26 48-1093-0-003 | Wick 68 46-1000-8-213 | Screw(4. 76-32%10)
27 48-1900-0-099 | Felt 69 46-1000-8-287 | 0il Felt
28 46-1001-5-043 | Needle Bar Cap 70 46-1001-5-107 | Tube Holder
29 48-1900-0-101 | Cap :
30 48-1900-0-089 | Wick Support (Upper) 71 46-1001-5-106 | Tube Holder
72 46-1000-8-214 | Screw(3.57-40%5)
31 48-1092-0-020 | Screw(3.18-40x4)
32 46-1000-8-266 | Wick
33 48-1900-0-090 | Wick Support(Lower)
34 46-1000-8-269 | Wick
35 46-1000-8-272 | Wick
36 48-1093-0-004 | Wick
37 48-1900-0-102 | Cap(Rubber)
38 46-1000-8-271 | Wick
39 46-1000-8-274 | Felt
40 46-1000-8-268 | Wick
From the Library of Superipr Sewingl Machine & Supply LLC




i |
Q)Q\ g‘ds
. '.\;_\ :
V22
From the Library oWSewing Machine & Supply LLC



THREAD STAND 6
Det. .. Det. . .
No Parts. Na Description No Parts. Na Description
1 46-1001-5-174 | Bobbin Winder 41 46-1000-8-223 | Screw(4.37-40%38)
Assembly 42 46-1000-83-264 | Spring Washer
2 46-1001-5-170 | Tension Disc L I R R K I L B
3 46-1001-5-169 | Tension Spring 44 46-1000-8-263 | Washer
4 46-1001-5-171 | Spring 45 48-1092-0-022 [ Bolt (4.37)
5 46-1001-5-168 | Bobbin Winder Shaft
6 46-1001-5-173 | Bobbin Winder Wheel
Assembly
7 46-1000~8-217 | Screw(4. 37 X5)
8 46-1000-8-218 | Screw(3.18)
9 46-1000-8-227 | Stud Screw(3.18)
10 46-1001-5-172 | Bobbin Winder Wheel
Stop
11 46-1000-8-219 | Screw(3.57X%3,5)
12 46-1000-8-246 | Screw(5.5x%20)
13 46-1001-5-167 | Cotton Stand
Assembly 3
14 46-1001-5-166 | Cotton Stand Base
Assembly
15 46-1000-8-244 | Screw(6X7)
16 46-1000-8-247 | Screw(4.5X%X22)
17 46-1001-5-157 | Pipe
18 46-1001-5-158 | Joint for Cotton
Stand
19 46-1000-8-220 | Screw(5Xx14)
20 46-1000-8-251 | Nut
21 46-1001-5-164"| Spool Holder
22 46-1000-8-221 | Bolt (5% 28)
23 46-1000-8-262 | Washer
24 46-1001-5-159 | Spool Shaft(B)
25 46-1000-8-265 | Spring Washer
I ] T
27 46-1001-5-162 | Spool Stand Base
28 46-1001-5-161 | Spool Mat
29 46-1001-5-160 | Spool Cushion
30 46-1001-5-163 | Spool Holder
Support (A)
131 46-1000-8-222 | Screw(5X%10)
Y T R R
I B R T
34 46-1001-5-156 |{ Thread Hanger
Assembly 3
L I Y D
36 46-1001-5-181 | Thread Bushing
317 46-1001-5-182 | Thread Guide Spring
38 46-1001-5-175 | Belt Cover Assembly
3 A BRSO &ALk riot Sdwing Machine & Supbly LLC




12

From the Library of Superior Sewing Machine & Supply LLC




IHREAU I N MELHANI OM

Det.
Na Parts. Na

Description

1 46-1001-5-111

2 46-1001-5-017
3 46-1001-5-018

4 46-1001-5-016

5 46-1¢:00-8-204
6 46-1001-5-110
1 46-1001-5-011
8 46-1001-5-010
9 46-1001-5-009
0 46-1000-8-256

11 46-1001-5-014

12 | 46-1000-8-224
13 46-1001-5-013
14 46-1001-5-012
15 46-1001-5-015

16 46-1001-5-005

17 46-1001-5-006
18 46-1001-5-007
19 46-1001-5-008
20 46-1000-8-225

21 46-1000-8-253
22 46-1000-8-201

Froni

Upper Tension
Control Assembly
Tension Stud
Thread Take-up
Spring

Spring Guide
Assembly

Screw 2,38

Tension Stud
Tension Disc
Tension Disc Washer
Tension Spring
Tension Control Nut

Tension Release
Plate

Stud Screw 3.57°
Pin

Pin

Tension Release
Spring

Cap

Thread Guide Spring
Disc

Thread Guide Bracket
Stud Screw

Nut 3.57
Screw(4.37-40x16)

the Library of Superidr Sewing Machine & Supply LLC



.
P
A

From.thedi4brary of Superior Sewing Machine & Supply LLC




BOBBIN THREAD MONITOR

Det.

Description

N Parts. Na
Q
1 48-1125-5-6217
2 46-1125-5-168
3 46-1125-5-149
4 46-1000-9-749
5 46-1000-0-644
6 46-1000-0-538
7 46-1125-5-155
8 46-1016-0-001
9 46-1125-5-158
10 46-1125-5-157
11 46-1125-5-156
12 46-1000-9-746
13 46-1125-5-169
14 46-1000-0-663
15 46-1000-6-197
16 48-1125-5-148
17 46-1125-5-323
18 46-1000-0-015
19 46-1000-0-665
20 46-1000-9-748
21 46-1125-5-153
22 46-1109-1-017
23 48-1109-5-001
24 * | 46-1001-0-260
25 48-1120-0-075
26 48-1106-6-065
21 48-1109-8-008
28 46-1000-6-195
Fron

Bobbin Thread
Monitor, Complete
Rotary Hook Base
(Left)
Holder(Left) Unit
Screw(M4-0,7X16)
Spring Washer
Washer

Sensing Bar
Connection(Left)

"Screw(M4-0, 7x4)

Sensing Bar
Sensing Bar Guide

(Left)

Sensing Bar Guide
(Right)
Screw(M4-0,.7X%38)
Rotary Hook Base
(Right)

Washer
Screw(1/4-24%22)
Holder (Right) Unit
Sensing Bar
Connection(Right)
Nut

Washer
Screw(M4-0.7Xx12)

Cylinder Support
(Right)

Cylinder (RMS10-ND-20)
Speed Control

Air Tubing(4 X2, 5mm)
Signal Cord

Sensing Switch

Band
Screw(15/64-28%x31)

* Specify Length.

the Library of Superi

pr Sewing Machine & Supply LLC



65 .

From theGﬁTbgrary of Superior Sewing Machine & Supply LLC



PATCH GUIDE MECHANISM g
D;ﬁ‘ Parts. Na Description Dﬁ;' Parts. Na Description
1 38-1125-5-939 | Head Cover 41-1 | 46-1001-4-521 | Shaft (10mm)
2 46-1000-9-749 | Screw(M4-0,7 X 16) 41-2 | 46-1001-4-522 ( » (12mm)
3 46-1000~-0-644 | Spring Washer 41-3 | 46-1001-5-200| ~» (l4mm)
4 46-1000-0-665 | Washer 41-4 | 46-1001-5-296 | » (16mm)
5 46-1000-0-260 | Nut 41-5 | 46-1001-5-297 | »  (18mm)
6 46-1000-0-439 | Spring Washer 41-6 | 46-1001-5-298 n  (20mm)
7 46-1000-0-612 | Washer 42 46-1000-9-744 | Screw(M3-0,5x%10)
8 46-1001-4-523 | Cylinder Pin 43 46-1000-0-012 | Nut
9 46-1307-7-296 | Collar 44 46-1001-4-535 | Spring Plunger
10 46-1000-7-650 | Screw(11/64-40X5) 45 46-1000-0-009 | Nut
46-1 | 48-1125-5-855 | Jumping Guide (Right)
11 46-1001-0-247 | Cylinder (EMD20 X 30) (10mm)
12 46-1001-0-056 | T-Connector ( ¢ 4-1/8) 46-2 | 48-1125-5-723 " "
13 46-1001-0-055 | Connector( ¢ 4-1/8) (12~20mm)
14 46-1001-0-285 | I-Knuck!le (8mm) 47-1 | 48-1125-5-856 | Jumping Guide(Left)
15 46-1001-4-533 | Connecting Pin (10mm)
16 46-1000-3-659 | Screw(M5-0,8 X5) 47-2 | 48-1125-5-724 " "
17 46-1001-4-536 | Patch Guide Moving (12~20mm)
Lever 48 48-1015-0-003 | Adjusting Screw
18 48-1125-5-246 | Lever Pin(Rear) (M3-0.5X%6)
19 46-1001-4-571 | Thrust Bearing 49 48-1000-0-488 | Nut
20 46-1001-4-572 | Thrust Ring 50 46-1001-4-186 | Cam Roller
21 48-1125-5-231 | Spacer 51 46-1000-6-186 | Screw(M6-1x10)
22 46-1007-7-286 | Collar _ 52 46-1000-0-063 | Nut
23 46-1000-3-635 | Screw(1/4-40X6) 53 38-1125-6-177 | Patch Guide Cam
24 46-1000-0-666 | Washer . S e Y K R
25 46-1000-0-676 | Spring Washer 55 38~1125-6-178 | Patch Guide Cam Arm
26 46-1000-9-777 | Screw(M8-1,25 X 14) 56 46-1000-9-980 | Screw(M6-1x10)
217 46-1001-5-484 | Lever Pin(Front) 57 46-1000-9-977 | Screw(M6-1x25)
28 46-1001-5-485 | Adjusting Block 58 46-1000-0-667 | Spring Washer
29 46-1000-3-662 | Screw(M6-1X6) 59 46-1000-0-663 | Washer
30 46-1000-0-014 | Washer 60 46-1125-5-112 | Fixing Knob
31 46-1000-0-002 | Spring Washer 61 46-1000-0-669 | Washer
32 46-1000-9-745 | Screw(M3-0,5X%15) 62 46-1125-5-113 | Fixing Plate
33 [-46-1001-5-486 | Patch Guide Lever 63 | ——————— Patch Guide, C.
34 48-1125-5-745 | Patch Guide Holder (See Page 30)
35 46-1000-9-970 | Screw(M6-1x20) 64 |——————— Patch Guide (Upper)
36 46-1000-9-748 | Screw(M4-0.7x12) (See Page 30)
37 46-1000-6-191 | Screw(M8-1.25X12) 65 | ——————— Patch Guide(Lower)
38 46-1125-5-103 | Mount Block (See Page 30)
39 46-1018-0-013 | Screwed Pin 66 46-1000-9-734 | Screw(M2-0, 4 X6)
(M5-0, 8 X 20) 67 * | 46-1001-0-260 [ Air Tubing(4 X2, Smm)
40-1 { 46-1001-4-537 | Block (10mm)
40-2 | 46-1001-4-538 | » (12mm) * Specify Length,
40-3 | 46-1001-5-202 | » (l4mm) '
40-4 | 46-1001-5-293 | » (16mm)
40-5 | 46-1001-5-294 | » (18mm)
40-6 | 46-1001-5-295( » (20mm)
From|the Library of Superipr §ewindg Machine & Supply LLC




10

Froéu thej Library of Superior Sewing Machine & S




TENSION RELEASE, LOCATING LIGHT PARTS 10
Det. P . Det. . .
No arts, No Description No Parts. Na Description
1 46-1001-4-566 | Wiper Lever 41 46-1001-4-532 | Block (Lower)
2 46-1001-4-525 { Wiping Bar 42 46-1000-9-911 | Screw(M5-0, 8 X8)
3 46-1000-0-665 | Washer 43 46-1001-4-528 | Support
4 46-1000~0-644 | Spring Washer 44 46-1000-9-747 | Screw(M4-0, 7 X 10)
5 46-1000-0-015 | Nut 45 46-1000-6-187 | Ball Screw
6 46-1000-6-192 | Screw(M5-0.8 X 11) (M8-1,25%23)
l 46-1009-4-562 | Collar 46 46-1000-0-666 | Washer
8 46-1000-3-637 | Screw(1/8-44X%2,5) 41 46-1000-0-676 | Spring Washer
9 46-1001-0-283 | Y-Knuckle (3mm) 48 46-1000-0-016 | Nut
10 46-1001-0-249 | Cylinder (MS10PFS10) 49 46-1001-4-224 | Lamp Holder(Left)
50 46-1001-4-225 | Lamp Holder (Right)
11 46-1008-0-714 | Collar
12 46-1001-4-539 | Wiper Lever Pin 51 46-1000-9-758 | Screw(M8-1. 25 X% 30)
13 46-1000-0-669 | Washer 52 46-1001-4-260 | Needle Thread Eyelet
14 46-1000-0-600 | Spring Washer 53 46-1000-5-000 | Screw(9/64-40X%5.7)
15 46-1000-0-009 | Nut 54-1 | 48-1120-0-063 | Work Locating Lamp,
16 46-1000-0-623 | Gasket C. (H Type)
17 46-1001-0-258 | Connector 54-2 | 48-1120-0-064 " "
18 .................. C. (— Type)
T R I S R 55 48-1120-0-083 | Lamp
20 | e e e Y IR 56 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
21 46-1000-9-801 | Screw(M3-0,5x20) \ * Specify Length,
22 46-1000-0-002 | Spring Washer \
93 e 3
94 | o o o o 0 e oo o o 0 0 6 e e e e B
25 46-1001-4-971 | Cylinder Holder
26 46-1001-5-443 [ 0il Return Pipe O C
21 46-1001-0-246 | Cylinder (SPS-12%5) iy
28 | 46-1000-9-768 | Screw(M3-0.5%30) . . o
29 46-1001-0-019 | L-Connector ’
30 | 46-1001-4-430 | Support v
31 | 46-1000-4-642 | Screw(1/4-24X12) s Hos |
32 | 46-1001-0-054 | Speed Control R
33 46-1000-0-014 | Washer
34 46-1001-4-529 | Block ‘
35 46-1000-9-753 | Screw(M6-1x30)
36 46-1000-0-667 | Spring Washer :
37 46-1000-0-663 | Washer v
138 46-1001-4-530 | Adjusting Plate
39 46-1000-9-752 | Screw(M5-0.8 X 15)
40 46-1001-4-531 | Block (Upper)
From|the Library of Superi&r Sewing|Machine & Supply LLC




11

From the Library of Superior Sewing Machine & Supply LLC



HINGE

PARTS

Det.

Parts. Na

Description

~|EF

1
H On B GO DD

OOMQO’U\.&-TA'&.&&NM

—

12
13
14
15

46-1001-4-409
46-1001-4-408
48-1125-5-524
48-1900-0-001
48-1900-0-002
48-1900-0-003
48-1900-0-004
48-1900-0-005
48-1900-0-006
48-1026-0-004
46-1001-4-425
46-1000-9-977
46-1000-0-667
46-1000-0-663
46-1000-9-970

46-1001-4-424
46-1001-4-411
46-1000-9-736
46-1001-4-423
46-1000-5-061

From 1

Brand Name Plate
Slide Plate
Rubber
Needle Head (10mm)
] (12mm)
" (14mm)
] (16mm)
" (18mm)
" (20mm)
Screw(1/8-40x%2,5)
Hinge (Lower)
Screw(M6-1x25)
Spring Washer
Washer
Screw(M6-1x20)

Hinge (Middle)

Hinge Shaft
Screw(M4-0.7X6)
Hinge (Upper)
Screw(1/4-24X16.7)

he Library of Superio

 Sewing Machine & Supply LLC



)
J

\V
&
N

. ——— ¥




FRAME & COVERS

12

D;;' Parts. Na Description D;;’ Parts. Na Description
1 46-1001-4-728 | Frame Cover(3) 41 46-1003-6-104 | Spring
2 46-1000-9-774 | Screw(M4-0.7X%9.7) 42 46-1001-5-221 | Steel Ball
3 46-1000-0-670 | Washer 43 46-1001-0-018 | Connector
4 48-1125-5-502 | Frame Cover(4) 44 46-1001~4-977 | Pump Cylinder Spring
5 48-1125-5-503 | Frame Cover(5) 45 46-1000-0-555 | Washer
6 48-1000-5-612 | Screw(M6-1x12) 46 46-1000-9-751 | Screw(M5-0. 8 x10)
7 46-1000-0-663 | Washer : 47 46-1000-6-229 | Screw(M5-0. 8 x40)
8 46-1001-4-584 | Sight Window 48 46-1000-0-426 | Washer
9 46-1000-0-665 | Washer 49 46-1000-0-600 | Spring Washer
10 46-1000-0-015 | Nut 50 46-1000-0-009 | Nut
11 46-1001-0-958 | Cord Bushing 51 46-1001-4-770 | Oil Pan
12 48-1125-5-852 | Frame 52 46-1000-9-747 | Screw(M4-0, 7x10)
13 46-1001-5-224 | Caster 53 | 46-1001-4-656 [ Oil Retainer
14 38-1125-5-938 | Control Box Cover 54 46-1001-0-271 | T-Connector
15 46-1000-0-065 | Nut 55 * | 46-1001-0-260 [ Air Tubing(4 X2, 5mm)
16 46-1000-9-974 | Screw(M4-0,7X%38) 56 46-1000-6-232 | Bolt (M8-1.25X%80)
17 46-1000-0-644 | Spring Washer 57 46-1000-0-016 | Nut
18 I R N I BRI 58 46-1000-0-676 | Spring Washer
|5 I B I IR 59 46-1000-0-666 | Washer
20 | ¢ e e e e e efe e e e e e e e e e 60 46-1001-8-826 | Model Plate
21 48-1125-5-500 | Frame Cover(2) 61 46-1034-0-005 | Rivet
22 48-1125-5-499 | Frame Cover(1) 62 46-1000-9-994 | Screw(M3-0.5X38)
23 38-1125-5-078 | Frame Cover(9) 63 46-1000-0-012 | Nut
24 48-1125-5-523 | Frame Cover(6) 64 46-1000-9-992 | Screw(M4-0, 7x10)
25 46-1001-4-924 | Frame Cover(7) 65 46-1000-6-434 | Screw(11/64-40X6)
26 46-1001-4-925 | Frame Cover(8) 66 38-1125-5-942 | Front Cover Stop
21 48-1125-5-445 | Sensing Switch Rail 67 38-1125-5-941 | Front Cover
28 48-1106-6-014 | Sensing Switch 68 38-1039-0-075 | Sticker
29 46-1000-9-745 | Screw(M3-0.5X15) 69 38-1125-3-220 | Stop Spring
30 46-1000-0-002 | Spring Washer 70 46-1000-0-335 | Nut
31 46-1000-0-014 | Washer * Specify Length.
32 46-1001-4-780 | Nut Plate
33 46-1000-6-226 | Eye Bolt (M6-1Xx14)
34 46-1001-5-475 | Air Gun
135 46-1001-0-264 | Connector( ¢ 6-1/4)
36 46-1001-0-256 | Spiral Tube(6X4mm)
37 46-1001-5-220 | Oil Return Pump, C.
38 46-1001-0-304 | Cylinder (SPD20 X 10)
39 46-1001-0-258 | Connector
40 46-1000-0-623 | Gasket
From| the Library of Superidr Sewing|Machine & Supply LLC




13

. 30 '

21_% g— v 3—43 &
' 28 8—2s : N
' < 2 | Ny .

J
32 o ¢
h 36—® .
' 37—@
o Lot
} 26 . P
9—32 38 H : ‘/’ :
S S
23—
' e—7

34
13
From the Library of Supéﬁor@ewﬁgmadaine & Supply LLC



TABLE TOP & ASSOCIATE PARTS 13
D;;‘ Parts. Na Description Dgi‘ Parts. Na Description
1 46-1001-4-512 | Mechanism Cover 31 46-1000-9-807 | Screw(M8-1, 25X 40)
2 46-1000-6-905 | Wood Screw(¢5.1X%20) 32 48-1125-5-507 | Nut Plate
3 46-1001-4-655 | Cover Stay 33 46-1000-0-666 | Washer
4 46-1000-9-994 | Screw(M3-0,5X%8) 34 46-1000-0-676 | Spring Washer
5 46-1000-0-014 | Washer 35 48-1125-5-565 | Machine Stay
6 46-1000-0-002 | Spring Washer 36 48-1000-0-605 | Washer
7 46-1000-0-012 | Nut 37 46-1000-0-667 | Spring Washer
8 46-1000-9-814 | Wood Screw(¢ 3.1x20) 38 46-1000-9-970 | Screw(M6-1x20)
9 46-1001-4-720 | Cover Latch 39 46-1001-4-659 | Plate
10 46-1000-6-203 | Wood Screw(¢2,4X16) 40 46-1000-6-209 | Wood Screw
(¢3.5%21.5)
11 38-1960-1-008 | Table Top
12 46-1000-6-196 | Bolt (M8-1.25X57) 41 46-1001-4-661 | Plate
13 46-1000-0-016 | Nut 42 46-1001-4-675 | Stay Holder
14 46-1000-0-070 | Hanging Nut 43 46-1000-6-227 | Screw(M4-0.7Xx35)
15 46-1000-9-858 | Hanging Bolt 44 46-1001-4-680 | Tray
' (M8-1, 25 X 175) 45 46-1000-6-444 | Knob
16 46-1000-0-429 | Washer 46 46-1000-0-332 | Nut
17-1 | 48-1125-5-931 [ Slide Plate(Right) 417 46-1001-4-302 | Mount Shaft
: (10,12, 14mm) 48 46-1001-4-300 | Shaft Holder
17-2 | 48-1125-5-933 " 49 46-1000-9-740 | Screw(M6-1Xx10)
(16mm) 50 46-1000-9-747 | Screw(M4-0, 7x10)
17-3 | 48-1125-5-935 "
(18mm) 51 46-1001-4-301 | Support
17-4 | 48-1125-5-937 " 52 46-1000-9-755 | Screw(M6-1x45)
(20mm) 53 | 48-1125-5-885 | Extension Plate
18-1 | 48-1125-5-930 | Slide Plate(Left) 54 46-1000-6-232 | Bolt (M8-1.25x80)
) (10,12, 14mm) 55 46-1001-0-248 | Cylinder (SPS-12 X5)
18-2 | 48-1125-5-932 " 56 46-1000-9-801 | Screw(M3-0. 5x20)
(16mm) 57 46-1000-9-793 | Screw(M3-0, 5x35)
18-3 | 48-1125-5-934 " 58 46-1000-0-623 | Gasket
(18mm) 59 46-1001-0-258 | Connector
18-4 | 48-1125-5-936 " 60 * | 46-1001-0-260 | Air Tubing(4X2. 5mm)
(20mm)
19 46-1000-9-770 | Screw(M4-0.7%8) * Specify Length,
20 46-1001-4-032 | Holding Pin
21 46-1001-5-222 | Slide Plate Holder
22 46-1000-0-433 | Washer
23 46-1000-0-421 | Nut
24 46-1001-5-223 | Stop Pin
25 46-1001-4-056 | Spring
26 38-1125-6-113 | Cylinder Holder
217 46-1000-6-223 | Screw(M3-0, 5 % 55)
28 48-1125-5-505 | Plate
29 48-1125-5-506 | Plate Support
30 46-1000-9-954 | Screw(M6-1X38)
Fromi|the Library of Superior S¢wing Machine & Sugply LLC




.....

OO
WL WW
[ BN
ONHLON—-

&,

a R
5
A

=

' y '
' .
PR '
' ~ N
N ]
[ .
~
e 1
o '
]

: : X & 8
®—-s6  From the Library of Superior Sewing Machiné&@tﬁ;plﬂfﬁg _@



CENTER KNIFE & UPPER, LOWER THREAD TRIMMING PARTS

14

Det.
No

Parts. Na

Description

Det.
Na

Parts. Na

Description

W OO —~3 OY N & CO OO »—

Pt

12

13-1
13-2
13-3
14-1

14-2
15-1
15-2

16
17
18
19
20-1
20-2

21
22.
23
24
25
26
217
28
29
|30

31
32
33
34
35

36
37

46-1001-4-481
46-1000-9-752
46-1000-0-600
46-1000-0-669
46-1001-0-241
46-1000-0-623
46-1001-0-019
46-1001-0-258
46-1001-4-840
46-1001-4-482

46-1000-6-178
48-1125-5-718
46-1001-4-483
46-1001-5-302
46-1125-5-696
48-1125-5-430

48-1125-5-600
48-1125-5-431
48-1125-5-601

48-1125-5-432
46-1016-0-000
46-1001-4-577
46-1001-4-573
46-1001-4-244
46-1001-5-292

46-1000-1-222
46-1109-1-060
48-1125-5-715
46-1000-9-976
46-1001-0-721
46-1000-0-665
46-1000-0-644
46-1000-9-748
38-1109-1-038

46-1000-6-220
46-1000-0-666
46-1000-0-676
46-1000-0-016
46-1001-0-057

46-1001-4-402
46-1000-8787f

Cylinder Support
Screw(M5-0, 8 x10)
Spring Washer

Washer ,
Cylinder (MS16ND-40P)
Gasket

L-Connector
Connector

Universal Joint
Shaft

Screw(1/8-44 %4, 8)
Mount Block
Pick-up(10,12, 14mm)
" (16, 18mm)
" (20mm)
Thread Holder (Right)
(10,12, 14mm)
n
(16, 18, 20mm)
Thread Holder(Left)
(10, 12, 14mm)
n
(16, 18, 20mm)
Pin
Screw(M3-0,5X%3)
Press Pin
Thread Holder Pin
Blade (10,12, 14mm)
» (16,18, 20mm)

Screw(1/8-44x%4.38)
Cylinder (MS6-NFS-5)
Cylinder Support
Screw (M6-1x15)

Cord Clamp(¢ 19-11N)
Washer

Spring Washer
Screw(M4-0.7X%12)
Cylinder (M20-PD10)

Screw(M8-1.25x40)
Washer

Spring Washer

Nut

Elbow Connector
(¢ 4-1/8)

Rod End

e nerMbrl SBuperio

I Sq

41
42
43
44
45
46-1
46-2
46-3
46-4
46-5
46-6
417
48
49
50

§1-1
a1-2
82-1
§2-2

83
34
85
56
87
58
89
60

61
62
63-1
63-2
63-3
63-4
63-5
63-6
64
65
66
67
68
69
70

\ing

46-1000-9-746
48-1125-5-122
48-1125-5-121
46-1000-0-014
48-1011-0-002
46-1001-4-426
46-1001-4-427
46-1001-4-489
46-1001-5-254
46-1001-5-255
46-1001-5-256
46-1000-9-127
46-1000-9-142
48-1125-5-594
46-1000-1-613

46-1001-4-505
46-1001-4-507
46-1001-4-506
46-1001-4-508

46-1000-4-404
48-1125-5-433
46-1000-5-121
46-1000-0-538
48-1125-5-434
46-1001-4-501
46-1000-7-678
46-1125-5-166

46-1000-6-198
46-1000-0-419
46-1001-4-503
46-1001-4-504
46-1001-5-201
46-1001-5-299
46-1001-5-300
46-1001-5-301
46-1000-4-358
46-1001-0-283
46-1001-4-502
46-1016-0-001
46-1001-0-242
46-1001-4-510
46-1000-9-200

Screw(M4-0, 7X%38)
Center Knife Holder
Center Knife

Washer

Screw(M3-0, 5X5)
Throat Plate (10mm)

" (12mm)
" (14mm)
" (16mm)
] (18mm)
" (20mm)

Screw(11/64-40X%28)
Screw(9/64-40 x4, 8)
Lower Knife
Screw(3/32-56x%3.1)

Fizxed Knife(Right)
(10,14,16,18, 20mm)
n
(12mm)
Fixed Knife(Left)
(10,14, 16,18, 20mm)
n
(12mm)
Screw(3/32-56x5.1)
Cylinder Support
Screw(11/64-40X%128)
Washer '
Spacer
Support Plate
Screw(1/4-40%38)
Knife Holder

Screw(1/4-40X%1.5)
Nut
Movable Knife (10mm)

" (12mm)
" (14mm)
" (16mm)
" (18mm)
" (20mm)

Screw(9/64-40 %5, 6)
Y-Knuckle (3mm)
Collar
Screw(M4-0.7Xx4)
Cylinder (MS10-PD10)
Cylinder Support
Screw(15/64-28%9.5)

pdir L Tuging (4 X1, Sum)




15

ing Machine &Lupply LLC

'o&w




TAB KNIFE SUPPORT PARTS 15
D;;‘ Parts. Na Description D;i' Parts. Na Description
1 48-1125-5-421 | Slide Shaft 41 46-1001-4-144 | Bearing
2 48-1125-5-420 | Shaft Holder(Front) 42 48-1125-5-403 | Lifting Guide (Upper)
3 46-1000-9-740 | Screw(M6-1x10) 43 46-1001-4-817 | Lifting Guide Spacer
4 46-1000-9-936 | Screw(M8-1.25Xx20) 44 48-1125-5-404 | Lifting Guide(Lower)
5 46-1000-6-176 | Screw(M6-1X50) 45 46-1001-4-842 | Universal Joint
6 46-1001-4-129 | Plate 46 46-1001-5-257 | Guide Shaft
l 46-1000-0-665 | Washer 47 46-1001-4-143 | Rubber Cushion
8 46-1000-0-644 | Spring Washer 48 48-1019-0-026 | Bolt (M10-1.5X%87)
9 46-1000-9-747 | Screw(M4-0,7Xx10) 49 46-1000-0-260 | Nut
10 46-1000-9~754 | Screw(M6-1x35) 50 46-1000-0-612 | Washer
11 46-1000-0-667 | Spring Washer 51 * | 46-1001-0-260 | Air Tubing(4X2, 5mm)
12 46-1000-0-663 | Washer 52 46-1001-4-613 | Shipping Lock
13 46-1001-4-711 | Cylinder Holder 53 46-1000-9-753 | Screw(M6-1x30)
14 46-1000-9-940 | Screw(M8-1.25%35)
15 46-1000-0-676 | Spring Washer * Specify Length.
16 46-1000-0-666 | Washer
17 46-1001-4-899 | Guide Bushing
18 46-1001-4-709 | Nut
19 48-1109-1-020 | Cylinder (REMD25 X 75)
20 48-1106-6-012 | Sensing Switch
21 46-1001-0-300 | Band
22 46-1001-0-254 | Speed Control
93-1146-1001-5-216 | Tab Finger (10mm)
23-2 | 46-1001-5-217 " (12mm)
23-3 | 46-1001-5-218 " (14mm)
23-4 | 46-1001-5-466 " (16mm)
23-5 1 46-1001-5-468 " (18mm)
23-6 | 46-1001-5-470 " (20mm)
24 46-1000-0-209 | Washer
25 46-1001-5-487 | Tab Knife
26 46-1000-9-797 | Screw(11/128-56X%3.2)
21 46-1001-5-237 | Tab Finger Holder
(Front), C.
28 46-1001-5-246 | Tab Finger Holder
29 46-1001-4-707 | Bearing
30 46-1001-4-130 | Adjusting Piece
31 48-1000-9-781 | Screw(M3-0.5x10)
32 48-1000-0-032 | Knock Pin
33 46-1000-0-015 | Nut
34 46-1000-9-737 | Screw(M4-0,7 % 20)
35 46-1001-5-240 | Tab Knife Shaft
36 46-1001-5-243 | Lock Screw
37 46-1001-5-242 | Spacer
38 46-1000-0-035 | Spring Pin
39 46-1001-4-704 | Shaft Holder(Front)
40 46-1000-9-752 | Screw(M5-0, 8 X 15)
From tthe Library of Superidr S¢wing iMachine & Supply LLC




16

From the Library of1Superior Si

|

vty
Teied
CRH W=

£ T R Y

R Supply LLC

— I (




TAB KNIFE DRIVE PARTS

16

D;;' Parts. Na Description D;;. Parts. Na Description
1 48-1125-5-386 | Slide Unit 41 48-1125-5-850 | Clamp Plate
2 46-1000-6~225 | Screw(M6-1X65) 42 46-1001-4-693 | Clamp Cylinder
3 46-1000-0-667 | Spring Washer Support
4 46-1000-0-428 | Washer 43 46-1000-9-976 | Screw(M6-1x45)
5 48-1125-5-388 | Block 44 46-1001-0-244 | Cylinder (SPS32-5)
6 46-1000-9-970 | Screw(M6-1x20) 45 48-1125-5-851 | Metal Sensing Switch
7 46-1000-9-753 | Screw(M6-1x30) Perceive Plate
8 46-1000-6-176 | Screw(M6-1Xx50) 46 46-1000-9-964 | Screw(M6-1x40)
9 46-1001-4-129 | Plate 417 46-1000-0-623 | Gasket
10 46-1000-0-665 | Washer 48 46-1001-0-032 | Nipple(M5)
49 46-1001-0-054 | Speed Control
11 46-1000-0-644 | Spring Washer 50 46-1001-0-258 | Connector
12 46-1000-9-992 | Screw(M4-0.7x10)
13 46-1000-9~-974 | Screw(M4-0.7X%38) 51-1 1] 48-1125-5-390 | Tab Finger (10mm)
14 48-1125-5-853 | Block 51-2 | 48-1125-5-391 " (12mm)
15 46-1000-9-752 | Screw(M5-0.8 X 10) 51-3 | 48-1125-5-392 " (14mm)
1 16 46-1001-4-402 | Rod End 51-4 | 48-1125-5-393 " (16mm)
17 46-1000-9-972 | Screw(M8-1.25%25) 51-5 | 48-1125-5-394 " (18mm)
18 46-1000-0-666 | Washer 51-6 | 48-1125-5-395 " (20mm)
19 48-1125-5-579 | Switch Support 52 46-1000-0-209 | Washer
20 48-1106-6-014 | Sensing Switch 53 46-1125-5-303 | Tab Knife
54 46-1000-9-797 | Screw(11/128-56%x3.2)
21 46-1000-9-745 | Screw(M3-0.5X15) 88 46-1001-5-238 | Tab Finger Holder
22 46-1000-0-002 | Spring Washer (Rear), C.
23 46-1000-0-014 | Washer 56 46-1001-5-246 | Tab Finger Holder
24 46-1001-4-780 | Nut Plate 51 46-1001-4-707 | Bearing
25 38-1109-1-041 | Cylinder 58 46-1001-4-130 | Adjusting Piece
(EMD-CA20~200-T1100) 59 48-1000-9-781 | Screw(M3-0.5X%10)
26 46-1001-0-254 | Speed Control 60 48-1000-0-032 | Knock Pin
217 46-1000-9-940 | Screw(M8-1,25X%35)
28 46-1000-0-016 | Nut 61 46-1000-0-015 | Nut
29 48-1125-5-443 | Cylinder Support 62 46-1000-9-737 | Screw(M4-0,7X%20)
30 46-1000-9-977 | Screw(M6-1Xx25) 63 46-1001-5-240 | Tab Knife Shaft
64 46-1001-5-243 | Lock Screw
31 46~1000-0-663 | Washer 65 46-1001-5-242 | Spacer
32 48-1125-5-409 | Shaft 66 46-1000-0-035 | Spring Pin
33 46-1001-4-120 | Rubber Cushion 67 46-1001-4-705 | Shaft Holder (Rear)
34 48-1125-5-849 | Cylinder Holder 68 46-1001-4-144 | Bearing
35 46-1001-4-119 | Collar 69 * | 46-1001-0-260 | Air Tubing(4 X2, Smm)
36 46-1000-3-662 | Screw(M6-1X6)
137 46-1001-4-108 | Clamp Shaft Spring * Specify Length.
38 46-1000-9-980 | Screw(M6-1X10)
39 46-1001-4-117 | Holder Shaft
40 46-1000-9-736 | Screw(M4-0.7X6)
From the Library of Superioff Se

wing Machine & Supply LLC







CARRIAGE ASSEMBLY

17

D;;‘ Parts. Na Description D;;‘ Parts. Na Description
1 46-1001-4-625 | Manifold 41 46-1000-6-215 | Screw(M4-0, 7x10)
2 46-1000-6-214 | Screw(M3-0.5X%40) 42 46-1000-9-976 | Screw(M6-1X15)
3 46-1000-0-002 | Spring Washer 43-1 | 46-1001-4-604 | Support(Left)
4 46-1000-0-014 | Washer 43-2 | 46-1001-4-603 " (Right)
I R K L I 44-1 | 46-1001-4-011 | Plate(Left)
6 46-1001-0-182 | TAC Valve 44-2 | 46-1001-4-010 | » (Right)
7 46-1001-0-258 | Connector 45 46-1000-9-776 | Screw(M4-0.7Xx10)
8 46-1C01-5-463 | Carriage Block 46 46-1000-6-216 | Screw(M6-1Xx40)
9 46-1000-9-761 | Screw(M10-1, 5X55) 47 46-1000-0-663 | Washer
10 46-1000-0-439 | Spring Washer 48 46-1000-0-667 | Spring Washer
49 46-1000-0-011 | Nut
11 46-1000-0-612 | Washer ' 50 46-1001-4-597 | Cylinder Bracket
12 46-1002-3-381 | Cord Clamp(¢ 10, 6-6N)
13 46-1000-9-992 | Screw(M4-0.7x10) 51 46-1001-0-251 | Cylinder (SPD-20-5)
14 46-1000-0-644 | Spring Washer 52 46-1000-9-935 | Screw(M5-0. 8 X20)
15 46-1000-0-665 | Washer 53 46-1001-4-605 | Screw
16 46-1001-4-606 | Support 54 46-1000-0-009 | Nut
17 46-1000-9-744 | Screw(M3-0,5x10) 55 % | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
18 46-1001-0-054 | Speed Control 56 46-1000-0-399 | Washer
19 46-1000-9-793 | Bolt (M3-0. 5Xx35)
20 46-1000-0-012 | Nut * Specify Length.
21 46-1001-4-598 | Positioner (Upper)
22 46-1000-9-747 | Screw(M4-0.7x10)
23 46-1000-9-750 | Screw(M4-0,7Xx20)
24 46-1000-6-213 | Screw(M4-0.7x30)
25 46-1000-0-015 | Nut '
26 46-1001-4-599 | Positioner (Lower)
27 46-1001-0-250 | Cylinder (SPD-32 X 20)
28 46-1000-9-755 | Screw(M6-1 X 45)
29 46-1000-0-623 | Gasket
30 46-1011-0-067 | Plug Screw(M5-0.8 X5)
31 46-1000-6-183 | Screw(M6-1X6. 5)
32 46-1001-4-030 | Clamp Foot Spring
33 46-1001-4-005 | Adjustment Block
34 | 46-1000-9-738 | Screw(M5-0.8 % 30)
35 46-1001-4-591 | Clamp Foot Shaft
36 46-1000-9-740 | Screw(M6-1x10)
37 46-1001-4-654 | Bushing
38 46-1001-4-592 | Collar
39 46-1000-3-655 | Screw(M4-0.7x10)
40-1 | 46-1001-4-639 | Clamp Arm(Right)
40-2 | 46-1001-4-638 " (Left)
Froml the Library of Superior SewinglMachine & Supply LLC




18

22
Frcﬁ Library of Superior Sewing Machine & Supply LLC ©




CLAMPING & FOLDING PARTS

D;;' Parts. Na Description
1-1 | 46-1001-4-620 | Arm(Left)
1-2 | 46-1001-4-621 n (Right)
2 46-1000-6-188 | Screw(M6-1X8)
3 46-1125-5-004 | Bracket
4 46-1000-9-746 | Screw(M4-0.7x8)
5 46-1000-0-644 { Spring Washer
6 46-1000-0-665 | Washer
1 46-1001-4-653 | Return Spring
8 46-1000-6-638 | Screw(5/32-40X9.5)
9 46-1000-0-339 | Nut
10 46-1001-4-023 | Brush Blade
11 | ¢ o o o o o ofe o o o v v v v o w0
12 46-1001-4-601 | Air Nozzle
13 46-1001-4-647 | Clamp
14 46-1000-6-233 | Screw(M3-0.5X%5)
15 46-1001-4-612 | Cover Plate
(10,12, 14mm)
16-1 | 46-1001-4-628 | Clamp Foot(Right)
16-2 | 46-1001-4-629 " (Left)
17-1 | 46-1001-4-589 | Clamp Foot Rubber
(3. 5mm)
17-2 | 48-1125-5-960 "
(6. 0mm) (Extra)
17-3 | 48-1125-5-961 "
(2.0mm) (Extra)
18 | —————— Spacer(See Page 30)
19 46-1001-4-618 { Connecting Arm
20 46-1000-6-185 | Nut
21 48-1019-0-042 | Screw(M12-1X23)
22 46-1000-0-663 | Washer
23 46-1000-9-755 | Screw(M6-1x45)
24 46-1000-0-399 | Washer
25 46-1000-9-976 | Screw(M6-1x15)
From| the Library of Superio

r Sewing Machine & Supply LLC

18



19

3 G—a2
3 B
38

; dﬁ?th&l:%'ary of Superior Sewing Machine & Supply LLC




CARRIAGE DRIVE COMPONENTS

D;;' Parts, Na Description
1 46-1001-4-101 | Holder
A 46-1000~-3-662 | Screw(M6-1X6)
3 46-1000~9-738 | Screw(M5-0. 8 %X 30)
4 46-1000-0-669 | Washer
5 46-1000-0-600 | Spring Washer
6 46-1000-0-009 | Nut
7 46-1000-6-220 | Screw(M8-1,25%x40)
8 46-1000-0-429 | Washer
9 48-1125-5-419 | Sub-Pulley Holder
100 1 46-1000-9-761 | Screw(M10-1.5X55)
11 46-1000-0-439 | Spring Washer
12 46-1000-0-432 | Washer
13 46-1000-9-755 [ Screw(M6-1x45)
14 46-1000-0-663 | Washer
15 46-1000~-0-011 | Nut
16 48-1125-5-416 | Sub-Pulley Shaft
17 46-1000-9-740 [ Screw(M6-1x10)
18 48-1125-5-412 | Carriage Belt
19 46-1007-7-286 | Collar
20 46-1000-3-635 | Screw(1/4-40%6)
21 46-1001-4-572 | Spacer
22 46-1001-4-571 | Thrust Bearing
23 48-1125-5-413 | Sub-Pulley
24 38-1125-6-114 | Block
25 46-1000-9-759 | Screw(M8-1.25 X 55)
26 48-1125-5-422 | Slide Unit
21 48-1125-5-415 | Belt Clamp
28 46-1000-9-754 | Screw(M6-1Xx35)
29 46-1000-0-667 | Spring Washer
30 48-1106-4-024 | Drive Motor
31 46-1000-9-940 | Screw(M8-1,25X%35)
32 46-1000-0-676 | Spring Washer
33 46-1000-0-666 | Washer
34 46-1000-0-016 | Nut
35 48-1125-5-410 | Motor Bracket
36 46-1000-9-758 | Screw(M8-1,25x%30)
37 48-1125-5-411 | Main Pulley
From

the Library of Superior Sewing Machine & Supply LLC

19



20

-
.
.

cesegmem =~

accecemalye

n—3
10—S




FOOT TREADLE ASSOCIATE PARTS

20

D;;‘ Parts. Na Description D§;’ Parts. Na Description
1 46-1001~-4-767 | Magnet Unit 41 38-1000-9-884 | Screw(M4-0.7X%30)
2 46-1000-9-956 | Screw(M3-0,5x10) 42 46-1001-0-055 | Connector( ¢ 4-1/8)
3 46-1001-4-763 | Magnet Holder 43 46-1001-0-057 | Elbow Connector
4 46-1001-4-725 | Spring Plunger (9 4-1/8)
5 46-1000-0-054 | Nut 44 46-1125-5-130 | Shaft (Lowe~)
6 46-1000-6-206 | Screw(M5-0.8 X 8) 45 38-1125-5-092 | Treadle
7 46-1000-6-212 | Screw(M5-0, 8 X 6) 46 46-1125-5-324 | Shaft Collar
8 46-:000-9-914 | Screw(M4-0, 7 X 40) 47 f o e e e e e R
9 46-1000-0-015 | Nut 48 46-1003-2-719 { Collar
10 46-1000-0-644 | Spring Washer 43 46-1000-4-351 | Screw(9/64-40X17)
50 46-1001-4-753 | Treadle Support
11 46-1000-0-665 | Washer
12 46-1001-4-918 | Stop(Lower) 51 46-1000-9-976 | Screw(M6-1Xx15)
13 46-1000-9-970 | Screw(M6-1Xx20) 52 46-1001-5-226 | Plate
14 46-1001-4-758 | Shaft Bearing 53 46-1000-6-201 | Screw(M6-1Xx50)
15 46-1000-9-936 | Screw(M8-1,25x20) 54 * | 46-1001-0-260 | Air Tubing(4X2.5mm)
16 46-1000-0-676 | Spring Washer 55 46-1000-0-063 | Cap Nut
17 46-1000-0-666 | Washer
18 46-1001-4-769 | Shaft (Upper) * Specify Length.
19 46-1001-4-919 | Lever
20 46-1001-4-722 | Pitman Unit
21 46-1001-4-921 | Angle Plate
22 46-1000-0-667 | Spring Washer
23 46-1000-0-663 | Washer
24 46-1000-0-011 | Nut
25 46-1001-4-920 | Plate
26 46-1001-0-914 | Spacer
27 46-1001-4-903 | Treadle Switch Unit
28 46-1000-0-014 | Washer
29 46-1000-9-957 | Screw(M3-0.5X16)
30 46-1001-4-917 | Spacer
31 46-1001-4-723 | Plate
32 46-1000-9-978 | Screw(M8-1.25X%50)
33 46-1000-0-016 | Nut
34 46-1001-4-757 | Spring
35 46-1001-4-759 | Stop Spring Bracket
36 46-1001-4-756 | Stop Pin
317 46-1001-4-760 | Stop Spring
38 46-1001-4-761 | Stop(Upper)
39 48-1125-5-821 | Limit Valve Support
40 48-1109-0-089 | Limit Valve
From the Library of Superipr Sewing Machine & Sypply LLC




21

erior Sewing I\ihachine & Supply LLCS 1\%]

From the Library of Sup




CONTROL PANEL

From

Dﬁ;‘ Parts., Na Description

1 38-1124-9-062 | Control Box, C.

(English)

2 38-1125-5-920 | Control Box

3 38~1105-7-054 | Interface Board

4 46-1000-9-994 | Screw(M3-0.5X8)

5 46-1000-0-002 | Spring Washer

6 46-1000-0-014 | Washer

7 38-1107-0-058 | Spacer(Short)

8 38-1125-6-199 | Control Panel

(English)

9 46-1000-0-670 | Washer

10 46-1000-9-774 | Screw(M4-0.7%9.7)
11 38-1105-7-008 | Counter(Double digit)
12 38-1105-7-017 | Counter(Three digit)
13 38-1016-0-020 | Screw(M10-1.5X%10)
14 38~1125-5-923 | Control Box Holder
15 46-1000-9-755 | Screw(M6-1 X 45)

16 46-1000-0-663 | Washer

17 46-1000-0-667 | Spring Washer

18 46-1000-0-011 | Nut '

19 38-1106-9-005 | Integrating Counter
20 48-1106-6-011 | Power Source Switch
21 38-1105-7-063 | Front Switch Board
99 |« v v e oo e e e e e e e e e
23 38-1107-0-057 | Spacer(Long)
24 | 46-1001-4-564 | Start Switch Support
25 46-1000-9-777 | Screw(M8-1, 25 x14)
26 46-1000-0-676 | Spring Washer
27 38-1106-6-067 | Manual Start Switch

the Library of Superior Sewing Machine & Supply LLC

21



22

w
oJ
()
£
<
o
@©
=
(®)]
£
=
)
=: 0
/S
—
)
Q
=)
7))
-
@©
[
=
-
)
e
+—
S
O
—
LL




MAIN POWER SUPPLY & DRIVE MOTOR

22

D;;. Parts., Na Description Dgi. Parts. Na Description
1-11]46-1001-0-900 | Motor Unit (3 Phase 21 38-1105-7-074 | Intermediate Board
200,220, 380, 440V) 22 38-1105-7-051 | Control Board
1-2 | 46-1001-0-978 | Motor Unit(Single 23 46-1001-0-954 | Board Support
Phase 220V) 24 38-1105-0-055 | Single Chip Micro
2-1 1| 46-1001-0-957 | Motor Control Computer =0%6
(3 Phase) 25-1 | 46-1001-0-894 | Motor Start Relay
2-2 1 46-1001-0-977 " (3 Phase 200V)
(Single Phase) 25-2 | 46-1001-0-895 "
3 46-1001-0-956 | Synchronizer (3 Phase 220V)
4-1 ] 46-1001-0-955 | Motor (3 Phase) 25-3 | 46-1001-0-896 "
4-2 | 46-1001-0-976 | » (Single Phase) (3 Phase 380V)
5 46-1000-9-928 | Screw(M10-1, 5% 30) 25-4 | 46-1001-0-897 ]
6 | 46-1000-0-439 | Spring Washer (3 Phase 440V)
l 46-1000-0-432 | Washer 95-5 | 46-1001-0-913 n
8 46-1001-4-418 | Pin Holder (Single Phase 100V)
9 46-1000-4-445 | Screw(11/64-40X11) 25-6 | 46-1001-0-979 "
10 46-1000-0-530 | Washer (Single Phase 220V)
26 ..................
11 46-1000-0-334 | Nut 27 48-1105-7-016 | Power Board
12 46-1001-4-421 | Positioning Pin 28 48-1106-1-000 | Valtage Regulator
13 46-1002-2-837 | Synchronizer Cushion (5V 34)
14 46-1000-9-736 | Screw(M4-0.7 X6) 29 48-1106-4-039 | Stepping Motor
15-1 | 46-1001-4-797 | Motor Pulley(100mm) Drive
15-2 | 46-1001-4-798 ] (120mm) 30 46-1001-0-842 | Circuit Protector
16-1 | 46-1001-0-987 | V-Belt (M52 inch)
16-2 | 46-1001-0-988 n  (M53 inch) 31 46-1001-0-846 | Noise Filter
17-1 | 38-1124-9-049 | Power Source Box, C. 32 48-1106-0-003 | Transformer
. (200V) 33 48-1125-5-498 | Transformer Cover
17-2 | 38-1124-9-050 " 34 46-1000-9-992 | Screw(M4-0, 7X10)
(220v) 35 46-1000-0-644 | Spring Washer
17-3 | 38-1124-9-051 " 36 46-1000-0-665 | Washer
(380V) 37 48-1107-0-056 | Bushing
17-4 | 38-1124-9-052 "
(440V)
18 48-1120-0-066 | Cable(1) (50 lines)
19 48-1120-0-082 | Cable(2) (50 lines)
20 48-1125-5-497 | Power Source Box
From the Library of Superjor $ewing Machine & Sjupply LLC




23

.
.
.
.
.
.
.
.
21— -
-
. .-

Hine & Supply LLC

15

or SEwindIMa

N
- “
? 6\@ 2!@. . o

/ e 20/
\@ @ ®11® @%@Q,.Q\.

.

@ v | &

From thesétbfary of Sugeri

]

Q| ¥




PNEUMAT IC_PARTS

Dﬁ;' Parts. Na Description
1 46-1001-0-227 | Coupler
A 46-1001-0-265 | Connector( ¢ 8-1/4)
3 46-1001-0-278 | Plug
4 46-1001-0-270 | Connector( ¢ 4)
5 46~-1001-0~188 | Pressure Gauge
6 46-1001-0-264 | Connector( ¢ 6-1/4)
1 46~1001-4~745 | Regulator Support
8 46-1000-9-976 | Screw(M6-1X15)
9 46-1000-0-667 | Spring Washer
10 46-1000-0-663 | Washer
11 46-1001-0-184 | Regulator(A¥211-02B)
12 46-1001-0-269 | Elbow Connector
(¢ 8-1/4)
13 46-1001-0-024 | Nipple(1/4)
14 46-1001-0-267 | El1bow Connector
(¢ 6-1/4)
15 46-1001-0-239% | Oil Mist Separator
16 46-1001-4-744 | Air Distributor
17 46-1001-0-078 | Connector( ¢ 4-1/4)
18 46-1001-0-117 | Seal Plug
19 46-1000-9-749 | Screw(M4-0, 7% 16)
20 46-1000-0-644 | Spring Washer
21 46-1000-0-665 | Washer
22 48-1001-0-266 | El1bow Connector
(¢ 6-1/8)
23 48-1125-5-531 | Valve Support
24 48-1012-0-027 | Screw(M4-0. 7% 25)
25 46-1001-0-143 | Silencer (MF6)
26 38-1109-0-091 | Pneumatic Valve, C.
(16 Valves)
21 48~1109-0-035 | Pneumatic Valve
(5 Port)
28 48-1109-0-042 | Pneumatic Valve
(3 Port)
L I ] DI
30 48-1109-0-037 | Blind Cover
31 38-1109-0-092 | Manifold (16 Valves)
32 48-1039-0-031 | Sticker
I B R E
7 S S
I B Y D
I B Y D
37 * | 46-1001-0-260 | Air Tubing(4X2. 5mm)
38 % | 46-1001-0-261 | Air Tubing (6 X 4mm)
39 * | 46-1001-0-262 | Air Tubing(8 X 6mm)
From thg IEPS’rcalrf oLfeégL}B'erior

Sewing Machine & Supply LLC

23



24

EXTRA PARTS

1
RNORLLN<




TOOLS., SPARE PARTS 24
D;;’ Parts. Na Description D;;' Parts. Na Description
1 48-1125-5-721 | Center Knife 21 46-1009-9-134 | Wrench
2-1|46-1001-4-244 | Trim Blade (8 pes. par set)
(for 10,12, 14mm) 22 46-1001-5-151 | Screwdriver
2-2 | 46-1001-5-292 " (5.5%190mm)
(for 16,18, 20mm) 23 46-1003-7-919 | Hexagonal
3 46-1001-4-136 | Tab Knife Screwdriver
S R R I (1. 58mm l/lslnch)
I R R D R R 24 46-1001-5-152 | Screwdriver
6 48-1003-3-939 | Hose Band (3. 4 X 70mm)
l 46-1001-4-589 | Clamp Foot Rubber 25 46-1001-5-153 | Screwdriver
8 | o o e e e et e e e e e e e e e (1'9)(52“““)
. I R R R I 26 46-1001-5-180 | Wrench (2mm)
10 46-1009-9-140 | Wrench (17 X 14mm) 21 46-1001-5-179 | Wrench(3mm)
28 46-1009-9-135 | Accessory Box
11 46-1009-9-139 | Wrench(13 X 11mm) 29 46-1001-5-177 | 0il Tank
12 46-1009-9-138 | Wrench (12 X 10mm) 30-1 | 46-1001-5-434 | Clamp Arm Gauge
13 46-1009-9-137 | Wrench (8 X Tmm), (2. Omm)
14 46-1009-9-136 | Wrench (7 X 5. 5mm) 30-2 | 46-1001-5-4335 n
15 46-1001-5-154 | Wrench (8 X 9mm) (2. 5mm)
16 46-1009-9-051 | Tweezers 30-3 | 46-1001-4-801 "
17 46-1001-5-176 | Oiler (2. 75mm)
18 | & o v v e o oo e v v e i i e e 30-4 | 46-1001-5-436 "
19 | 46-1001-5-081 | Bobbin (3. Omm)
20-1102-0150-0-110 | Needle, rd. pt., 30-5 | 46-1001-5-437 " _
Fine(0) (3. 5mm)
20-2 | 02-0150-0-111 | Needle, rd. pt., 30-6 | 46-1001-5-438 "
Medium(1) (4. Omm)
20-3 | 02-0150-0-112 | Needle, rd. pt., 30-7 | 46-1001-4-802 "
Heavy (2) (4. Smm)
20-4 { 02-0150-0-113 | Needle, rd. pt., 30-8 | 46-1001-5-439 "
Very Heavy(3) (8. 0mm)
20-5 1 02-0150-0-114 | Needle, rd. pt.,
Extra Heavy 31 46-1001-4-806 | Needle & Hook Gauge
39-1 | 46-1001-4-803 | Height Gauge (0. 75mm)
32-2 | 46-1001-4-804 " (0. 9mm)
33 46-1001-4-800 | Needle Height Gauge
34 46-1001-4-805 | Needle & Hook Gauge
35 46-1001-4-807 | Fixed Knife
Positioning Gauge
(2. 95mm)
From the Library of Superigr Sewing|Machine & Supply LLC




25

& \\‘-\
i‘g H

P )

45

a @ s
» :? B—se
547
@—48

From the Library of Superior Sewing Machae & Supply LLC




NEEDLE THREAD MONITORCEXTRA PARTS)

25

D§;° Parts. Na Description D;i' Parts., Na Description
| 48-1125-5-626 | Thread Monitor, C. 3 O R e
2 48-1125-5-578 | Thread Tension, C. (2) 42 46-1001-5-427 | Magnet Ring Unit
3 48-1125-5-577 | Thread Tension, C. (1) 43 46-1000-7-609 | Screw(9/64-40X9)
4 46-1001-5-414 | Thread Tension Plate 44 46-1000~9-209 | Screw(11/64-40X%9)
5 46-1006-0-248 | Cord Clamp(¢ 5.3-3N) 45 48-1120-0-073 | Position Detector
6 | 46-1000-4-127 | Screw(M4-0.7X6) Unit
7 46-1000-0-665 | Washer 46 46-1125-5-164 | Spacer
8 46-1001-4-979 | Insulating Bushing 417 46-1000-0-538 | Washer
9 | 48-1125-6-040 | Sensing Plate 48 | 46-1000-0-644 | Spring Washer
10 46-1001-5-418 | Spacer 49 48-1012-0-027 | Screw(M4-0,7 X 25)
11 46-1000-0-257 | Washer
12 46-1000-0-014 | Washer
13 46-1000-0-002 | Spring Washer
14 46-1000-9-812 | Screw(M3-0.5x20)
15 46-1001-5-415 | Spring Guide Shaft
16 46-1001-5-424 | Spring(Left)
17 46-1001-5-016 | Spring Guide Assmbly
18 46-1001-5-416 | Spacer
19 46-1001-5-423 | Spring (Right)
20 46-1001-5-422 | Spring Sleeve
21 | 46-1000-9-959 | Screw(M4-0.7 % 20)
22 46-1000-9-811 | Screw (M2, 5-0, 45X 16)
23 46-1001-5-419 | Thread Eyelet
24 46-1000-9-995 | Screw(M3-0,5X5)
25 46-1001-5-425 | Release Pin
26 46-1000-9-804 | Tension Post
27 46-1008-0-232 | Tension Disc
28 46-1008-0-705 | Spring Washer
29 46-1008-5-276 | Tension Spring(Thick)
30 46-1002-0-126 | Tension Spring
Bushing
31 46-1000-0-182 | Adjusting Nut
32 46-1000-0-039 | Stop Pin
33 46-1009-3-535 | Thread Guide
34 46-1003-7-108 | Tension Disc
35 46-1009-3-514 | Tension Spring(Thin)
36 46-1000-1-092 | Screw(1/8-44%X3)
37 46-1001-5-015 | Release Spring
38 46-1001-5-014 | Release Plate
39 46-1000-8-224 | Stud Screw(3.57)
I I S P
From|the Library of Superipr Sewing Machine & Supply LLC




26

TROUSER PANEL STACKER

1

’From the)

_g . / ."o
l&?y f Superior Sewing Mach

ggﬁ}qa

inei& Supply LLC




TROUSER PANEL STACKER

26

D;;' ‘ Parts. Na Description D;;' Parts, Na Description
1 48-1125-5-984 | Stacker, C, 41 46-1000-9-970 | Screw (M6-1x20)
2 46‘1001"‘4“887 Guard 42 ..................
3 46-1000-3-662 | Screw(M6-1X6) % R I LI A S
4 46-1001-4-885 | Table 44 46-1001-4-734 | Holder (97mm)
5 46-1000-6-905 | Wood Screw( ¢ 5.1x20) 45 46-1001-5-235 | Caster
6 46-1001-4-889 | Table Holder Y S E R I R A A
7 46-1000-9-936 | Screw(M8-1.25x%120) 47 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
8 46-1000-0-676 | Spring Washer 48-1 | 46-1001-1-095 | Marker (1)
9 46-1000-0-666 | Washer 48-2 | 46-1001-1-096 n o (2)
10 46-1125-5-703 | Rubber 48-3 | 46-1001-1-097 n o (3)
48-4 | 46-1001-1-098 n - (4)
11 46-1001-4-946 | Arm 49 46-1001-4-580 | Pipe Cap
12 46-1001-4-884 | Shaft 50 46-1000-0-425 | Washer
13 46-1001-4-758 | Shaft Bearing
14 46-1000-9-936 | Screw(M8-1.25X20) 51 46-1000-0-421 | Nut
15 46-1001-4-401 | Rod End
16 | 46-1000-0-432 | Washer * Specify Length.
17 i46-1000~9-760 Screw(M10-1.5X35)
18 ; 46-1109-1-077 | Cylinder
(REMD-SD-32 % 250)
19 46-1001-0-254 | Speed Control
20 46-1109-8-007 | Band
21 48-1106-6-013 | Sensing Switch
22 46-1003-2-719 | Collar '
23 46-1000-4-351 | Screw(9/64-40X7)
24 46~-1001-4-883 | Cylinder Shaft
25 46-1001-4-881 | Shaft Holder
26 46-1000-9-753 | Screw(M6-1x30)
21 46-1000-0-667 | Spring Washer
28 46-1000-0-663 | Washer
29 46-1109-1-078 | Cylinder
(REMD-SD-32 % 100)
30 46-1000-9-761 | Screw(M10-1.5X55)
31 46-1000-0-439 | Spring Washer
32 46-1000-0-260 | Nut
33 46-1001-4-891 | Stacker Support
34 46-1000-9-758 | Screw(M8-1.25X%30)
L B T E T .
36 46-1001-4-944 { Cloth Arm
317 46-1001-4-890 | Stacker Base
38 46-1000-9-759 | Screw(M8-1.25x55)
39 46-1000-0-016 | Nut
40 46-1001-4-942 | Cylinder Holder
From the Library of Superidr SéwingiMachine & Sujpply LLC




27

WORK REMOVER

1

- .._Erom the Library

perior Sews

Chinges®

‘%ﬁmy LLC




WORK REMOVER

27

Det.
Na

Parts. Na

Description

Det.
Na

Parts. Na

Description

W 00 —~3 O N s I B —

—

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
217
28
28
30

31

32
33
34
35
36
317
38
39
40

48-1125-5-898
46-1001-4-858
46-1000-9-776
46-1001-4-928
46-1001-4-929
46-1701-4-856
46-1000-9-800
46-1000-0-014
46-1000-0-012
46-1001-4-874

46-1000-3-662
46-1001-4-867
46-1001-4-863
46-1000-0-037
46-1001-4-866
46-1001-4-865
46-1001-4-869
46-1016-0~001
46-1000-0-011
46-1000-6-199

46-1000-0-432
46-1001-4-870
46-1000-9-775
46-1001-4-364
46-1000-9-754
46-1000-0-663
46-1001-4-876
46-1000-0-054
46-1001-4-868
46-1001-0-296

46-1001-0-057

46-1001-0-055
48-1106-6-013
46-1001-0-301
46-1000-9-758
46-1000-0-666
46-1000-0-676
46-1000-0-016
46-1001-4-877
46-1003-6-133 .

From

Work Remover, C.
Cloth Clamp Plate
Screw(M4-0.7X%x10)
Rubber

Clamp Plate Rubber
Clamp Plate Bracket
Screw(M3-0.5x%30)
Washer

Nut

Shaft Holder(Front)

Screw(M6-1X6)
Bushing

Shaft

Pin

Bushing

Shaft Holder(Rear)
Collar
Screw(M4-0,7x4)
Nut
Screw(M10-1,5%20)

Washer

Cylinder Guide Plate
Screw(M3-0,5x%10)
Cylinder Support
Screw(M6-1Xx35)
Washer

Arm(Upper)

Nut

Connecting Shaft
Cylinder
(REMD-SD-20X%70)

Elbow Connector
(¢ 4-1/8)
Connector (¢ 4-1/8)
Sensing Switch
Band
Screw(M8-1.25%30)
Washer

Spring Washer

Nut

Arm(Lower)

Cord Clamp( ¢ 8. 4-5N)

41
42
43
44
45
46
47
48
49
30

51
62
93
54

H]
56
87
38
99
60

61
62
63
64
65
66
67
68
69
70 *

11-1
11-2
71-3
11-4
12
73
14

46-1000-9-974
46-1001-4-356
46-1000-6-212
46-1001-4-871
46-1001-4-654
46-1000-3-655
46-1001-4-861
46-1000-9-970
46-1000-0-667
46-1001-4-401

46-1000-9-761

1 46-1003-2-719

46-1000-0-260
46-1109-1-079

46-1001-0-254
46-1109-8-007
46-1001-4-872
46-1001-4-850
46-1000-9-976
46-1001-4-873

46-1001-4-878
46-1000-9-759
46-1001-4-875
46-1001-4-914
46-1000-0-665
46-1001-4-734
46-1001-5-235
46-1001-0-260

46-1001-1-095
46-1001-1-096
46-1001-1-097
46-1001-1-098
46-1000-9-977
46-1000-4-351
46-1000-0-421

Screw(M4-0,7x10)
Collar
Screw(M5-0, 8 X6)
Shaft

Bushing
Screw(M4-0, 7 X 10)
Shaft Bearing
Screw(M6-1x20)
Spring Washer
Rod End

Screw(M10-1.5X%55)
Collar

Nut

Cylinder '
(REMD-SD-32 % 150)
Speed Control
Band

Cylinder Pin
Cylinder Holder
Screw(M6-1x15)
Table Support

Remover Base
Screw(M8-1, 25X 55)
Table

Knob

Washer

ooooooooooo

ooooooooooo

Holder (97mm)
Caster
Air Tubing(4 X2, 5mm)

Marker (1)

n (2)

n (3)

n (4)
Screw(M6-1X%25)
Screw(9/64-40%17)
Nut

* Specify Length

the Library of Superipr $ewing Machine & Shpply LLC




28

TROUSER AIR EJECTOR

1

N
|

From the Library OLQFIOI’ Sewing Machine & Supply LLC




TROUSER AIR EJECTOR

Det.
No Parts., Na

Description

1 46-1001-4-947

2 46-1001-0-313
3 46-1001-4-935
4 46-1001-4-938
5 46-1000-9-976
6 46-1001-4-936
1 46-.000-3-662
8 46-1001-4-937
9 46-1001-0-148
10 46-1000-6-905

11 46-1001-0-269

12 46-1001-0-264
13 46-1001-0-057

46-1001-0-260
15 46-1001-0-261
16 * | 46-1001-0-262
17 46-1001-1-095
18 - | 46-1003-5-767

*

From

Panel Air Ejector,
Complete

Elbow Connector
Air Nozzle

Air Nozzle Support
Screw(M6-1X%15)
Block

Screw (M6-1X6)
Positioning Shaft
Pilot Valve

Wood Screw(e¢5.1-20)

Elbow Connector
(¢8-1/4)
Connector{( ¢ 6-1/4)
Elbow Connector

(¢ 4-1/8)

Air Tubing(4X2.5mm)
Air Tubing(6 X 4mm)
Air Tubing(8 X 6mm)
Marked (1)

Cord Stay

* Specify Length,

the Library of Superiq

r Sewing Machine & Supply LLC



29

LARGE BOBBIN

1

24




LARGE BOBBIN ASSOCIATE PARTS(EXTRA PARTS)

Dot | Parts. N Description
1 48-1125-5-986 | Large Bobbin, C.
2 48~1900-0-031 | Thread Take-up Cover
3 48-1900-0-037 | Thread Take-up
4 46-1000-8-269 | Wick
5 48-1900-0-038 | Thread Take-up Lever
Slide Block
6 46-1000-8-272 [ Wick
1 46-1001-5-030 | Pusher
8 48-1900-0-064 | Bobbin Case Opener
9 46-1000-8-207 | Screw(3.57-40%8)
10 48-1093-0-001 | Washer
11 48-1900-0-062 | Opener Crank
12 48-1900-0-061 | Opener Link
13 46-1001-5-071 | Link Stud Opener
14 46-1000-8-258 | Washer (4. 76)
15 48-1093-0-000 | Nut
16 46-1000-8-280 | Felt
17 48-1900-0-063 | Opener Crank Stud
18 46-1001-5-073 | Pipe
19 46-1000-8-241 | Screw (4. 76)
20 48-1900-0-057 |{ Rotary Hook Shaft
Bushing(Lower)
21 46-1000-8-240 | Screw(4. 76)
22 48-1125~5-580 | Bobbin
23 48-1900-0-094 | Anti-Over-Run Spring
24 48-1125-5-987 | Quter Rotary Hook
Assembly
25 48-1900-0-060 | Tension Adjusting
Spring :
26 46-1000~-8-209 | Tension Adjusting
Screw
21 46-1000-8-210 | Screw
28 48-1900-0-058 { Rotary Hook Shaft
Bushing (Upper)
L B T R ] L
30 48-1900-0-088 | 0il Gauge
31 46-1001-5-086 { 0il Pipe
32 48-1900-0-056 | Rotary Hook Base
(Left)
33 46-1001-5-083 | Packing
34 46-1001-5-084 | 0il Reservoir(Left)
35 48-1900-0-066 | Rotary Hook Base
(Right)
36 46-1001-5-088 | 0i1 Reservoir(Right)
37 46-1000-8-226 | 0il Adjusting Screw
38 46-1000-8-260 | Washer
39 46-1000-8-264 | Spring Washe .
a0 | ap-1nnnkLofm Enelciorary oeruperla

r Sewing Machine & Supply LLC

28



ies 38S CLASS LIST of MAIN SPARE PARTS

g€

Spare

\Q
S

Needle

Head

Throat

Plate

Trimming

Hanger

Movable

Knife

Fixed
Knife
(Left)

Fixed
Knife
(Right)

Tab Knife
Support
Complete

Jumping
Guide
Shaft

C10-1753

48-1900-0-001

46-1001-4-426

46-1001-4-483

46-1001-4-503

46-1001-4-506

46-1001-4-505

48-1125-5-390

46-1001-4-521

C10-175D

n

n

"

n

n

n

n

n

C10-1805

"

n

n

o

)

”

n

n

C10-180D

n

"

n

n

n

n

n

"

C10-1858

"

"

"

n

"

"

"

"

C10-185D

"

"

n

n

"

"

"

"

C12-210S

48-1900-0-002

46-1001-4-427

n

46-1001-4-504

46-1001-4-508

46-1001-4-507

48-1125-5-391

16-1001-4-522

C12-210D

"

"

n

n

n

"

n

n

C12-2208

"

n

n

n

n

n

"

n

C12-220D

"

n

"

n

”n

n

n

n

C12-2308

n

n

n

n

"

n

n

n

C12-230D

"

"

1)

n

n

n

n

"

C14-270S

48-1900-0-003

46-1001-4-489

"

46-1001-5-201

46-1001-4-506

46-1001-4-505

48-1125-5-392

46-1001-5-200_

C14-270D

"

n

n

n

n

n

"

n

C16-300S

48-1900-0-004

46-1001-5-254

46-1001-5-302

46-1001-5-299

n

4

48-1125-5-393

46-1001-5-296

C16-300D

"

n

n

"

"

n

n

”n

C16-3108

"

n

n

n

"

”

n

"

C16-310D

"

n

n

n

"

"

n

n

C18-3580S

48-1900-0-005

46-1001-5-255

"

46-1001-5-300

"

"

48-1125-5-394

46-1001-5-297

C18-350D

n

”n

”

n

"

"

"

!

C20-3908

48-1900-0-006

46-1001-5-256

46-1125-5-696

46-1001-5-301

”

n

48-1125-5-395

16-1001-5-258_

C20-390D

"

"

"

n

"

n

"

n

From the Library of Superior Sewing Machine & Supply LLC



Spare | Jumping Patch Patch Patch Slide Slide Clamp
Parts | Guide Guide Guide Guide Plate Plate oot
Block Complete (Upper) (Lower) (Left) (Right) Spacer |
10-175S | 46-1001-4-537 | 48-1125-5-803 | 48-1125-5-754 | 46-1001-5-371 | 48-1125-5-930 | 48-1125-5-931 | 46-1001-4-594(3. 25)
10-175D " 48-1125-5-804 | 48-1125-5-755 | 46-1001-5-364 " " " "
10-180S " 48-1125-5-957 | 48-1125-5-754 | 46-1001-5-405 " n 46-1001-5-411(3. 5)
10-180D " 48-1125-5-958 | 48-1125-5-755 | 46-1001-5-406 " " " ”
10-185S " 48-1125-5-805 | 48-1125-5-754 | 48-1125-5-752 " " 48-1125-5-622(3.175)
10-185D " 48-1125-5-806 | 48-1125-5-755 | 48-1125-5-753 " " " "
12-210S | 46-1001-4-538 | 48-1125-5-785 | 48-1125-5-756 | 46-1001-5-372 " " 46-1001-5-219(4.0)
12-210D " 48-1125-5-783 | 48-1125-5~-757 | 46-1001-5-365 " " " "
:12-2208 " 48-1125-5-807 | 48-1125-5-756 | 46-1001-5-373 " " 46-1001-4-595(4.5)
:12-220D " 48-1125-5-808 | 48-1125-5~757 | 46-1001-5-366 " " " "
:12-2308 " 38-1125-6-158 | 48-1125-5-756 | 46-1001-5-374 " n 46-1001-4-596 (5. 0)
12-230D " 38-1125-6-157 | 48-1125-5-757 | 46-1001-5-367 " " " "
'14-270S | 46-1001-5-202 | 48-1125-5-809 | 48-1125-5-758 | 46-1001-5-3176 " " 46-1001-5-214 (6. 0)
:14-270D " 48-1125-5-810 | 48-1125-5-759 | 46-1001-5-369 " " " "
"16-300S | 46-1001-5-293 | 48-1125-5-811 | 48-1125-5-760 | 48-1125-5-512 | 48-1125-5-932 | 48-1125-5-933 | 46-1001-5-284(7. 0)
-16-300D " 48-1125-5-812 | 48-1125-5-761 | 48-1125-5-511 " " " "
-16-310S " 48-1125-5-813 | 48-1125-5-760 | 48-1125-5-570 " " " "
.16-310D " 48-1125-5-814 | 48-1125-5-761 | 48-1125-5-571 " " " "
“18-3505 | 46-1001-5-294 | 48-1125-5-815 | 48-1125-5-162 | 48-1125-5-572 | 48-1125-5-934 | 48-1125-5-935 | 46-1001-5-286(8. 0)
>18-350D " 48-1125-5-816 | 48-1125-5-763 | 48-1125-5-573 " " " "
20-390S | 46-1001-5-295 | 48-1125-5-817 | 48-1125-5-164 | 48-1125-5-574 | 48-1125-5-936 | 48-1125-5-937 | 46-1001-5-288 (8. 0)
~>20-390D " 48-1125-5-765 | 48-1125-5-5175 " " " ”

48-1125-5-818

Numbers in ( ) of Clamp Foot Spacer shows its thickness.

From the Library of Superior Sewing Machine & Supply LLC

o€



SERIES 38S INDEX Page = 1
Parts :Page: Det. Parts Page Det. Parts Page Det.
No. i No.i No. No. : No.: No. No. : No.: No.
02-0150-0-110 | 24 | 20-1 38-1125-6-113 | 13 | 26 46-1000-0-016 | 12 | 57
02-0150-0-111 124 ! 20-2 38-1125-6-114 119 1 24 46-1000-0-016 ! 131 13
02-0150-0-112 1 24 1 20-3 38-1125-6-1771 9153 46-1000-C-016 1 14 1 34
02-0150-0-113 1 24 | 20-4 38-1125-6-1781 9155 46-1000-0-016 1 16 1 28
02-0150-0-114 | 24 ! 20-5 38-1125-6-199 | 21! 8 46-1000-0-016 | 19! 34
. . 46-1000-0-016 ! 20 ! 33
38-1000-9-884 1 20 1 41 38-1960-1-008 1 13 1 11 46-1000-0-016 1 26 1 39
L L 46-1000-0-016 1 27 1 38
38-1016-0-020 | 21 ;13 46-1000-0-002 , 9 31 46-1000-0-035 | 15 | 38
e I B B 46-1000-0-002 1 10 122 | | 46-1000-0-035 ;16 } 66 _
38-1039-0-075 1 12168 £6-1000-0-002 v 127730 16-1000-0-037 1 27 1 14
b 46-1000-0-002 1 13 1 6 46-1000-0-039 1 251 32
38-1105-0-055 | 22 | 24 46-1000-0-002 | 16 ; 22 46-1000-0-054 ) 20 ) 5
i 46-1000-0-002 ' 17! 3 46-1000-0-054 ! 27! 28
38-1105-7-008 1 21 1 11 46-1000-0-002 ! 211 5 46-1000-0-063 | 9152
38-1105-7-017 4 21 1 12 46-1000-0-002 1 25 113 46-1000-0-063 1 20 1 55
38-1105-7-051 | 22 | 22 46-1000-0-009 ; 9 | 45 46-1000-0-065 , 12 | 15
38-1105-7-054 ! 21! 3 46-1000-0-009 ' 10 ! 15 46-1000-0-070 ! 13 ! 14
38-1105-7-063 | 21 1 21 46-1000-0-009 ! 12 1 50 46-1000-0-182 ! 25 ! 31
| 38-1105-7-0741 22121 | | 46-1000-0-009 117154 | |46-1000-0-208115:24 _
LT 46-1000-0-009 7197 6 46-1000-0-209 ; 16, 52
38-1106-6-067 ! 21 ! 27 46-1000-0-011 17 ! 49 46-1000-0-257 ! 25 ! 11
P 46-1000-0-011 119 ! 15 46-1000-0-260 1 91! 5
38-1106-9-0051 21 1 19 46-1000-0-011 1 20 1 24 46-1000-0-260 1 151 49
Lo 46-1000-0-011} 21 | 18 46-1000-0-260 | 26 | 32
38-1107-0-057 ! 21 ! 23 46-1000-0-011 27 ! 19 46-1000-0-260 } 27 ! 53
38-1107-0-058 ! 21 | 7 46-1000-0-012 1 9! 43 46-1000-0-332 | 13 1 46
roo 46-1000-0-012 112 1 63 46-1000-0-334 122 1 11
38-1109-0-091 | 23 | 26 46-1000-0-012 ) 13| 7 46-1000-0-335 1 12 { 70
| 38-1109-0-092 ! 23 131 | | 46-1000-0-012 ;17,20 ! |46-1000-0-339 18 K 9 _
o 16-1000-0-012127179 46-1000-0-399 117 ' 56
38-1109-1-038 1 14 1 30 46-1000-0-014 1 9130 46-1000-0-399 1 18 1 24
38-1109-1-041 | 16 | 25 46-1000-0-014 | 10 1 33 46-1000-0-419 | 14 | 62
Lo 46-1000-0-014 ! 12 | 31 46-1000-0-421 ! 13 ! 23
38-1124-9-049 ! 22 ! 17-1 46-1000-0-014 ! 13! 5 46-1000-0-421 ! 26 ! 51
38-1124-9-050 1 22 1 17-2 46-1000-0-014 1 14 r 44 46-1000-0-421 127 1 74
38-1124-9-051 122 1 17-3 46-1000-0-014 1 16 1 23 46-1000-0-425 1 26 1 50
38-1124-9-052 ) 22 ' 17-4 | | 46-1000-0-014 |17} 4 46-1000-0-426 | 12 | 48
38-1124-9-062 ! 21! 1 46-1000-0-014 ! 20 ! 28 46-1000-0-428 ! 16 ! 4
e S N B 46-1000-0-014 1211 6 | | 46-1000-0-429 113 116 _
38-1125-3-4920 1 12 1 63 §6-1000-0-014 1 25112 46-1000-0-429 1 19+ 8
b 46-1000-0-014 | 27 8 46-1000-0-432 ) 19 | 12
38-1125-5-078 ! 12 ! 23 46-1000-0-015 ! 8! 18 46-1000-0-432 ! 22! 7
38-1125-5-092 1 20 | 45 46-1000-0-015 1101 5 46-1000-0-432 | 26 | 16
38-1125-5-920 1 211 2 46-1000-0-015 112 1 10 46-1000-0-432 1 271 21
38-1125-5-923 | 21 | 14 46-1000-0-015 | 15} 33 46-1000-0-433 | 13 | 22
38-1125-5-938 ! 12! 14 L 46-1000-0-015 ! 16 ! 61 46-1000-0-439 ! 9! 6
38-1125-5-93F ford thel Library 46 u008ribri38WihG Machine & HndgR0r0d3s [ 17110




INDEX Page = 2
Parts Page Det. Parts Paget Det. Parts :Page: Det.
No. | No.| No. No. | No.| No. No. 1 No.1 No.
46-1000-0-439 | 26 | 31 46-1000-0-665 | 12 | 9 46-1000-0-676 | 26 | 8
46-1000-0-530 ! 22 ! 10 46-1000-0-665 ! 14 | 27 46-1000-0-676 1 2771 37
46-1000-0-538 1 81 § 46-1000-0-665 1 151 7 L
46-1000-0-538 | 14 | 56 46-1000-0-665 | 16 1 10 46-1000-1-092 | 25 { 36
46-1000-0-538 | 25 ! 47 46-1000-0-665 | 17 | 15 46-1000-1-222 | 14 | 21
46-1000-0-555 ! 12 ! 45 46-1000-0-665 118 | 6 46-1000-1-613 | 14! 50
46-1000-0-600 1 10 + 14 46-1000-0-665 120 1 11 L
46-1000-0-600 1 12 | 49 46-1000-0-665 1 22 1 36 46-1000-3-6351 9123
46-1000-0-600 | 14 | 3 46-1000-0-665 | 23 | 21 46-1000-3-635 | 19 | 20
| 46-1000-0-600 1 19} 5 | | 46-1000-0-665)25; 7 | | 46-1000-3-637 | 10 8 _
16-1000-0-61271 917 16-1000-0-665 127165 45-1000-3-6551717 139
46-1000-0~612 4 15 1 50 46-1000-0-666 1 9 1 24 46-1000-3-655 1 27 1 46
46-1000-0-612 | 17 | 11 46-1000-0-666 | 10 | 46 46-1000-3-659 | 916
46-1000-0-623 ! 10 ! 16 46-1000-0-666 ! 12 ! 59 46-1000-3-662 ! 9! 29
46-1000-0-623 1 12 1 40 46-1000-0-666 ! 13 1 33 46-1000-3-662 1 16 | 36
46-1000-0-623 13 1 58 46-1000-0-666 ( 14 1 32 46-1000-3-662 1 194 2
46-1000-0-623 | 14| 6 46-1000-0-666 ; 15 | 16 46-1000-3-662 | 26 ; 3
46-1000-0-623 ! 16 ! 47 46-1000-0-666 ' 16 ! 18 46-1000-3-662 ! 27 ! 11
46-1000-0-623 1 17 1 29 46-1000-0-666 ! 19 ! 33 46-1000-3-662 128 1 7
| 46-1000-0-6441_ 81 5 _ 46-1000-0-666 120 ¢ 17 ¢ | ______ L
46-1000-0-644 | 9] 3 “46-1000-0-666 ; 26 ; 9 46-1000-4-127 125, 6
46-1000-0-644 ! 10! ¢ 46-1000-0-666 !.27 ! 36 46-1000-4-351! 20 ! 49
46-1000-0-644 1 12 ! 17 46-1000-0-667 | 9158 46-1000-4-351 126 1 23~
46-1000-0-644 1 14 1 28 46-1000-0-667 1 10 1 36 46-1000-4-351 127 1 73
46-1000-0-644 | 15| 8 46-1000-0-667 | 11 | 8 46-1000-4-358 | 14 | 64
46-1000-0-644 ! 16 ! 11 46-1000-0-667 ! 13 | 37 46-1000-4-404 ! 14! 53
46-1000-0-644 ! 17 | 14 46-1000-0-667 | 15 ! 11 46-1000-4-445 1 22 ! 9
46-1000-0-644 1 18 1 5 46-1000-0-667 1 16 1 3 46-1000-4-642 1 10 1 31
46-1000-0-644 | 20 | 10 46-1000-0-667 | 17 | 48 b
| 46-1000-0-644 | 22 ) 35 | | 46-1000-0-667 ) 19 )29 | | 46-1000-5-000 10 53 _
46-1000-0-644 1 23120 16-1000-0-667 120! 22 46-1000-5-061 111 1 15
46-1000-0-644 1 25 1 48 46-1000-0-667 1 21 1 17 46-1000-5-121 114 1 55
46-1000~0-663 | 8| 14 46-1000-0-667 1 231 9 b
46-1000-0-663 ) 9! 59 46-1000-0-667 | 26 | 27 46-1000-6-176 ! 15 5
46-1000-0-663 ! 10 ! 37 46-1000-0-667 ! 27 | 49 46-1000-6-176 ! 16 | 8
46-1000-0-663 1 111 9 46-1000-0-669 1+ 9 161 46-1000-6-178 1 14 1 11
46-1000-0-663 | 12| 7 46-1000-0-669 1 10 1 13 46-1000-6-183 | 17 | 31
46-1000-0-663 | 15 ! 12 46-1000-0-669 | 14 | 4 46-1000-6-185 | 18 ! 20
46-1000-0-663 ! 16 ! 31 46-1000-0-669 ' 19! 4 46-1000-6-186 ! 951
| 46-1000-0-663 1 17 147 | | 46-1000-0-670 1121 3 _| | 46-1000-6-187 110 145 _
46-1000-0-6631 18 : 22 16-1000-0-670 1 211 9 46-1000-6-183 1 18 1 2
46-1000-0-663 | 19 | 14 46-1000-0-676 , 9|25 46-1000-6-191 | 9|37
46-1000-0-663 ! 20 ! 23 46-1000-0-676 ! 10 ! 47 46-1000-6-192 ! 10! 6
46-1000-0-663 | 21 1 16 46-1000-0-676 1 12 1 58 46-1000-6-195 1 8128
46-1000-0-663 1 23 1 10 46-1000-0-676 1 13 1 34 46-1000-6-196 1 13 4 12
46-1000-0-663 | 26 | 28 46-1000-0-676 | 14 | 33 46-1000-6-197 | 815
46-1000-0 663 ! 27 ! 26 46-1000-0-676 ! 15! 15 46-1000-6-198 ! 14 ! 61
46-1000-0-665 !Frérh IBe Uibrary&aﬂsmeﬁ@ﬂ&;evl/hg Nachinel &6SUpply 6-11@9 1 27 1 20



INDEX Page = 3
Parts lPage: Det. Parts lPagel Det. Parts |Page| Det.
No, t No.1 No, No. | No.i No. No. ! No. | No.
46-1000-6-206 ' 20! 6 16-1000-8-215 | 5 22 46-1000-8-261 1 51 8
46-1000-6-209 ! 13 ! 40 46-1000-8-216 ! 5110 46-1000-8-262 ! 6! 23
46-1000-6-212 1 20 1 17 46-1000-8-2171 61 7 46-1000-8-263 i 6 1 44
46-1000-6-212 | 27 | 43 46-1000-8-218 | 6. 8 46-1000-8-264 1 5159
46-1000-6-213 ! 17! 24 46-1000-8-219 ! 611 46-1000-8-264 | 6! 42
46-1000-6-214 1 17! 2 46-1000-8-220 ! 619 46-1000-8-264 ! 29 ! 39
46-1000-6-2151 17 1 41 46-1000-8-2211 6122 46-1000-8-2651 6125
46-1000-6-216 1 17 1 46 46-1000-8-222 1 6131 46-1000-8-266 1 5 32
46-1000-6-220 | 14 | 31 46-1000-8-223 | 6, 41 46-1000-8-267 | 5, 16

| 46-1000-6-220 119} 7 | | 46-1000-8-224} 7112 | |46-1000-8-268 5 40 _
46-1000-6-22371 137127 46-1000-8-224 12517379 46-1000-8-269 1 51 34
46-1000-6-225 | 16 | 2 46-1000-8-2251 7120 46-1000-8-269 129 | 4
46-1000-6-226 | 12 | 33 46-1000-8-226 ; 557 46-1000-8-271) 5,38
46-1000-6-227 ' 13 ! 43 46-1000-8-226 ! 29 ! 37 46-1000-8-272 | 5! 35
46-1000-6-229 1 12 1 47 46-1000-8-227 1 61 9 46-1000-8-272 129 1 6
46-1000-6-232 1 12 1 56 46-1000-8-2291 1116 46-1000-8-273 1 517
46-1000-6-232 ; 13 } 54 46-1000-8-230, 2, 30 46-1000-8-274 ) 5,39
46-1000-6-233 ' 18 ! 14 46-1000-8-233 ! 2! 3 46-1000-8-275 ! 5! 54
46-1000-6-434 1 12 1 65 46-1000-8-234 1 3119 46-1000-8-276 | 5! 63

| 46-1000-6-444 1 13 145 | | 46-1000-8-235: 2110 | | 46-1000-8-2771 5121 _
46-1000-6-638 | 18| 8 46-1000-8-2357 3717 16-1000-8-278 1 5 55
46-1000-6-905 ' 13 ! 2 46-1000-8-236 ! 2! 20 46-1000-8-279 | 5! 46
46-1000-6-905 | 26 ! 5 46-1000-8-236 ! 3113 46-1000-8-280 | 5162
46-1000~6-905 1 28 1 10 46-1000-8-2371 2121 46-1000-8-280 1 29 1 16
L 46-1000-8-237 1 3112 46-1000-8-281, 5| 66
46-1000-7-609 ' 25 ! 43 46-1000-8-238 ! 2! 50 46-1000-8-282 ! 5! 47
46-1000-7-650 | 9! 10 46-1000-8-239 ! 3! 4 46-1000-8-283 ! 5165
46-1000-7-678 1 14 159 46-1000-8-240 1 3128 46-1000-8-284 1 5152
Lo 46-1000-8-240 | 29} 21 46-1000-8-287 1 51 69

| 46-1000-8-200; 1, 2 _ 46-1000-8-241 ) 3141 | |46-1000-8-289, 1,12 _

46-1000-8-201 1 11 3 “46-1000-8-241129 119 b

46-1000-8-2011 7122 46-1000-8-242 1 31 6 46-1000-9-127 1 14 1 47
46-1000-8-202 | 1 7 46-1000-8-243 1 3116 46-1000-9-142 ) 14 ; 48
46-1000-8-202 ! 5! 5 46-1000-8-244 ! 615 46-1000-9-200 ! 14 ! 70
46-1000-8-203 ! 1! 17 46-1000-8-245 1 11 3§ 46-1000-9-209 ! 25! 44
46-1000-8-2041 71 5 46-1000-8-246 1 6112 46-1000-9-734 1 91 66
46-1000-8-2051 21 5 46-1000-8-247 | 61 16 46-1000-9-736 1 111 13
46-1000-8-206 ; 2| 6 46-1000-8-248 | 5,15 46-1000-9-736 | 16 | 40
46-1000-8-207 ! 3! 37 46-1000-8-249 ! 6! 39 46-1000-9-736 ! 22 ! 14

| 46-1000-8-207 1 3137 | | 46-1000-8-250 1 6140 | | 46-1000-9-737 115134 _
46-1000-8-207 1 291 9 16-1000-8-2511 6120 16-1000-0-737 1 16 1 62
46-1000-8-208 ; 3, 22 46-1000-8-252 | 1,14 46-1000-9-738 ; 17} 34
46-1000-8-209 ! 3! 25 46-1000-8-253 ! 7! 21 46-1000-9-738119 ! 3
46-1000-8-209 1 29 | 26 46-1000-8-255 1 5160 46-1000-9-740 1 13 1 49
46-1000-8-210 ¢ 3 1 26 46-1000-8-255 1 29 1 40 46-1000-9-740 1 151 3
46-1000-8~210 | 29 } 27 46-1000-8-256 | 710 46-1000-9-740 | 17 , 36
46-1000-8-211! 5! 3 46-1000-8-257 ! 333 46-1000-9-740 ! 19 ! 17
46-1000~8-Hibin te Mbrary cf@ub@hﬁs&ﬁlhé?\ﬂ@bhme & $dppifQQ-8-744 | 8142




Paris INDEX
No. Page Det. P P
:6“1000-9-745 :?g'}N°~ a§:s Page! Det. age = 4
42-1000-9"745 16 1 % 16-1000-9-1  No.. Mo, Parts Pagel D
46:1000—9-7451 3 | f; 45-1000_9_7;§ i 21 110 T No. 'No :N:‘-
6-1000-9-146 1 14 1 41 sg-1000--11 H s 1o-1000-9-91¢ 718125
46-1000-9 | 18 4 ~1000-9-776 1 27 | 46-1000- 120 751
-147 ! 46-1000-9- 13T 3 9-976 1 23 |
ﬁg'{ggg-9-747: el P 323 ! 26 6-1000-9-516 371 59
B -9-747 113 | 46-1000- 1211125 -9-976 ! 28 !
46-1000-9 1 13180 0-9-793 113 ' 46-1000-9- 1 284 5
-747 ! I 46-1000- | 1 57 g-977 ! 91|
16-1000-9-747 ! 15, 9 9-793 1 17 | 46-1000- | 9167
————————— -747 117" 46-1000-9- 117119 9-977 1 11
46‘1000-9‘—-4_;LL22 9-797 ! 15! 46-1000-9- I L7
-748 1 = 46-1000-9- ! 1 26 9-977 | 16 1|
46-1000-9 I 8120 _46-1000-9 797 ' 16 ! 46-1000-9- 1 30
-748 | 46-1000- -z 54 9-977 ! 27!
46-1000-9 I 9136 980013717 ] 46-1000-9- 1 274 72
~748 ) 14 | 46-1000-9-801 | "3 FIEST000= 9-978 130!
46-1000-9 14429 9-801 1 10 | 46-1000- 978 20 1 32
46-1000-9 » 81 4 9-801 13} 46-1000- | 156
-749 1 46-1000-9- ' 1 96 9-980 | 16 1
46-1000-9 ! g1 2 9-804 ! 25! 46-1000- ' 1 38
-749 1 93 | 46-1000-9- ' 1 26 9-999 ! 19!
46-1000-9-750 | 3119 9-807 11 46-1000- 1 12, 64
-750 ' 17! 46-1000-9- | 3 131 9-992 ' 16 !
46-1000-9-751 | 7,23 9-811 1 25 1 46-1000- | 1612
-751 ' 12 ! 46-1000-9-813 | 51122 9-992 11
46-1000-9 12746 9-812 ; 25 | 46-1000- 117113
-752 1 46-1000- 1250 14 9-992 1 22 1
46-1000-9 110139 9-814 ' 13! 46-1000- 122134
________ -752 ' 46-1000- I R 9-994 ! 19!
45-1000-9-——-Llﬁl ) 9-858 1 1 46-1000- 1 121 62
' 9-759 {5 F40 46-1000- 113115 9-994 ! 13!
46-1000-9 {5 T40" " |T46-1000- 9911110 1 46-1000- 13 4
-759 ! 16-1000-9-914 10142 9-994 |
46-1000-9-753 ! lg i 15 46_1838_3 514 T30 8 ] | 46-1000-9-995 ! g; ! 4
:6-1000-9-753: i $-1000-8-908 1, 2 4 e R
6-1000-9-753 | : 35 46- 935 1 17152 6-1001-0-018 ! !
s Ia-d-Tad 184 63 PR A 46-100170-018 4 124 4
46-1000-9 l b7 - -9-936 | 20 ! 46-1001- [ 129
-753 19 46-1000-9- 1 201 15 0-019 1 14 i
46-1000-9 126126 9-936 ! 26 ! 46-1001- LT
~754 1 15 1 46-1000-9-936 | 26 | 1 0-024 | 23 |
46-1000-9 5110 9-936 ! 2 46-1001- 123,13
-754 119 46-1000- 126114 0-032 ! 16!
46-1000-9 | 19 1 28 9-940 1 1 | 46-1001- | 1 48
_________ -754 197! 46-1000-9- 5114 0-054 ! 10 !
46—1000-9_"—L.1J_25 9-940 | 16 | 46-1001- | 32
~-7551 2 46-1000- 1 16 ¢ 27 0-054 11 !
46-1000-9 CI3T57T] [Td6<1000: 9-940 ! 19! 46-1001- 6149
~755 1 17 1 46-1000-9-954 113,31 0-054 | 17 |
46-1000-9 | 7128 9-954 1 13130 | 46-1001- ' 1 18
-755 ! 46-1000-9- FI3130T ] [46-1001- 0-055 I gt
46-1000-9 1 18423 9-956 1 20 | 46-1001- 055, 9 .13
-755 | I 46-1000- 01 2 0=0551790 1 49
46-1000-9 1 19713 9-957 | 20 | 46-1001- 120 142
~755 1 9 46-1000-9-959 | 029 ‘ 0-055 1 27 1
46-1000-9 121715 9-959 ! 95! 46-1001- 7132
=758 1 10 | 46-1000-9-964 | 521 1-0-056 | 9 |
46-1000-9 L 10151 9-964 ! 16 ! 46-1001- 1 9112
-758 1 19 | 46-1000-9-970 1 6146 0-057 ! 14!
46-1000-9 119136 9-970 1 9 1 46-1001- 1435
-758 ! 9¢ ! 46-1000- " 9135 0-057 "' 20!
46-1000-9 1 26 4 34 9-970 1 11 | 46-1001- . 43
~758 1 97 | 46-1000- 111110 0-057 127 1
| 46-1000-9 1 27135 9-970 ! 13 ! 46-1001- 127131
-------- ~759 1 19 1 46-1000- i 13138 0-057.1 28 |
46-1000-9—-—-P12J 25 0-9-970 ! 16-1001- 1 28113
SRS TIE IR 46-1000- | 14137 1001-0-078 | 23 |
46-1000-9 =et3g Tl T46=100 0-9-970 1 16 1 46-100 1 23, 17
-759 ! 97! 6-1000=9-970 161 6 1-0-117 ! -
46-1000-9 1 27 1 62 0=9=970 T30 3 46-100 123118
-760 ! 26 ! 46-1000- 120113 | 46-1001-0-143 1 !
46-1000-9-761 | 617 0-9-970 | 26 | 16-T001=0-143 1" 23 125
-7611 171 46-1000- 1 261 41 01-0-148 9 F g
46-1000-9 P17 9 0-9-970!' 27! 46-100 1281 9
-161 ! 46-1000- 127148 1-0-182 ' 17!
46-1000-9 119110 0-9-979 1 16 | 46-1001- 117, 6
-761 ! 95! 46-1000- P16 117 1-0-184 ' 23 !
46-1000-9 1 26430 9-974 1 12 | 46-1001- 23111
16-1000-9-T6 F{ i {rid L 16-1000-9-974 | 16 | 11 -1001-0-188 | 23
16|t il Libfary| A5 LBRY; 974,16 ;13 :g 1001-0-227 1 23 E f
D S84 chind & bapmpt1d1 {14 |
thind & bappigtL-g-241 { 14| s



[aryy

dsSLirdr Bdwing Mefchir

P INDEX Page = 5

arts :P |

T [T f] [T R
46-1001-0-247 | § | 11 16-1001-0-301 :20 :No' -  No, 'N°
46-1001-0-248 1 13 I 55 L1001-0-304 | 12 1 38 46-1001-4-130 , 16, 53
sNI-nAE L 18 ) 46-1001-0-30¢ 112138 46-1001-4-136 1 24 | 3
46-1001-0-250 | 17 | 27 4610010721 | 14 | 26 t6o1001-4160 " 10141
46-1001-0-251 ! 17 ! 51 PHETEHIIE :;4 1 26 46-1001-4-144 ' 15 | 41
110010284 | 1 | 31 46-1001-0-842 422 30 46-1001-4-144 | 16 | 68
401001028415 22 48-1001-0-845 | 22 { 31 46-1001-4-186 | 9 150
d6-1001-0-254 1161 28 46-1001-0-894 1 22 | 25-1 46-1001-4-224 1 10 1 49
00l o S 46-1001-0-885 {22 | 25-1 46-1001-4-225 | 10 { 50

| 46-1001-0-256 ! 12 | 36 et R e
41001-0-056 112 136 | {46-1001-0-9T 101 425-4 | L 46-L0L a4 Lot b
16-1001-0-228 | 19 | 3¢ 46-1001-0-509 12271711 46-1001-4-260 1 10152
e 46-1001-0-913 1 221 255 46-1001-4-300 | 13 | 48
46-1001-0-28 | 14 8 d6-101-0-0 0| 36 46-1001-4-301 | 13 | 51
46-1001-0-258 1 16 | 50 Ho-1001-0-955 | 75 | 4 oL
4-1001-0-258 1 101 80 46-1001-0-355 1) 4ol 46-1001-4-356 1 27 1 43
46-1001-0-260 | 8 ! 24 to1001-0-957 ! 2% : 3 46-1001-4-401 1 26 1 15
46-1001-0-260 | 9 | 67 46-1001-0-857, 22 2-1 46-1001-4-401 { 27 ; 50
46-1001-0-2604 81 67 46-1001-0-453 | 2111 46-1001-4-402 ! 14 ! 36

e i00l0mam0 L1n ! as 46-1081-0-916 224 41 46-1001-4-402 1 16 | 16
L N S e e ey WS B i A ve s
46-1001-0-260 ! 14 ! 71 1o-1001-0-979 | 21 | 25-6 PRIt RER I
:g:}ggi-g-ggg: ig: g; 46-1001-0-987 522 516-1 45-108%:2:2i§ 1%; :13

-0- i | - -{l—

46-1001-0-260 } 17 | 55 R EZZ 1o 22-1331-2-235 Kahy
46-1001-0-260 | 20 ! 54 _1001-1-095 ! 26 | “1oo1-4-423. 71 1
46-1001-0-260 1 20 4 &4 22_133}_}_332 20 481 | | 46-1001-4-424 {11} 11
46-1001-0-260 23, 31 46-1001-1-085 2 1 71-1| | 46-1001-4-425 111! 6
TRt R 16-1001-1-095 :22: 17 46-1001-4-426 | 14 1 46-1

1510010200 | 20§ 14 46-1001-1-096 | 26 :gizg 32-1001-4-427 | 141 46-2
46-1001-0-261 123 138~ “Z6-1001-1-097 | 261 48-3 | “':le'kﬂégJ;ULLiq“‘
46-1001-0-261 1 28 1 15 46-1001-1-097 1 27 | e1001-4-482 |14 | 10
46-1001-0-262 | 23 | 39 46-1001-1-098 | 26 Nt B Dt S R
46-1001-0-262 | 28 : > 16-1001-1-098 : 5 : 48-4 46-1001-4-483 , 14, 13-1
e e
46-1001-0-264 1 23 | ~1001-4-005 1 17 | Ci00l—d509 |
16-1001-0-264 | 28 | 12 32-%33%-3-3?3 17! 1 46-1001-4-502 | 14} 68
SR 46-1001-4-010 1 17 4472 46-1001-4-503 | 14 1 63-1
48-1001-0-266 1 23 | 22 46-1001-4-023 | 18 bl ig-igg}—i_ggg b }§¥-%

| 46-1001-0-267 1 23 1 ~1001-4-030 | 17 1 C1001-4-506 | 14 | 52
45-1mn-6:ﬂﬁ‘rﬁff%%“ ~3§%%%%5h%§%¥%§439--- R TRE L E
PR FREIHEH: 20 46=1001-4-507 1 141 51-2
46-1001-0-270 ! 23 | 4 46-1001-4-101 1 19 ! 5 o 0oiiaetn 1108
46-1001-0-271 1 12 1 54 4610014108 | 15 | 37 R R
46-1001-0-278 1 23 1 3 410014117 | 15 | 38 :g-iggi-ing;% B
46-1001-0-283 | 10 ! -1001-4-119 ! 16 | 1001-4-527 1 9141
SRR B b e TR B et e
46-1001-0-2860n thidLib ' e Wi S I

! e & ToriAYl-des2s [ 101 2




INDEX Page = 6

P
a;kt):s EP;ﬁei gst Pa;i:s :P;ﬁe: Iget. Pa;’ts Pagel Det.
16-1001-4-530 ' 10 T 38 : | ¥0.1 10, 0. i No.1 No.
46_1001_2_§§$: }g: ig 46-1001-4-675 | 13 42 16-1001-4-864 1 27 | 24
S 1001-4-532 ' 10 ! a1 46-1001-4-680 ! 13 ! 44 46-1001-4-865 1 97 1 16
46-1001-4-533 | 9115 PR R B 22‘1381'4-8663 27115
46-1001-4-535 ' I 1 - ! ' -1001-4-867 4 27112
PP A I B B B e | 67 46-1001-4-868 | 27 ! 29
46-1001-4-537 | 9 1 40-1 1ol Ter e e 46-1001-4-869 | 11| 11
46-1001-4-5 | 40- _ } 16| -1001-4-870 1 27 1 22
45-1001_4_5335 13: %g 2 ig_}gg}-4-709 115,118 46-1001-4-871 1 27 | 44
46-1001-4-564 | 91 | 24 46_1001—4-711 :15 :13 46-1001-4-872 | 27 | 57
GO T 1| [T 0TI [Tt 1T
46-1001-4-57 | - Bl -1001-4-874 1 27 T
45-1001-4-57} 13 :ég 23_%331—4-723 20 131 46-1001-4-875 | 27
46-1001-4-572 1 9120 46—1001:2:332 :%g i % 22'%83%‘3-2;6: 27
16-1001-4- . _ 12 -1001-4-877 ! 27
ek, 1942 32-%331:4_734 1 26 1 44 46-1001-4-878 1 27
46-1001-4-577 | 14 | 46-1001-i:;ii ;%7 | 68 46-1001-4-881 1 26
46-1001-4-579 1 14 ! 16-1001-4-745 | 3118 46-1001-4-883 | 26
46-1001-4-580 1 96 ! 46-100 23,4 17 46-1001-4-884 ! 26
46-1001-4-584 | 1 | PO SE A 46-1001-4-885 | 26
CEEE T AB100L4-186 120 136 | 46-1001-4-881 1 20
46-1001-4-589 | 24 ! 610014108 501 18 45-1001-4-889 1 26
46-1001-4-591 1 17 ! 16-1001 i 40 14 46-1001-4-890 ! 26
46-1001-4-592 1 17 | 46—1001-4-758 N 46-1001-4-891 | 26
46-1001-4-597 | 17 ! 46_1001:2:329 120135 46-1001-4-899 1 15
46-1001-4-598 | 17 ! 16-1001-4-761 1 30 | 38 46-1001-4-903 1 20
46-1001-4-599 | 17 ! 46-1001 110,38 46-1001-4-914 ! 27
46-1001-4-601 1 18 | 46-1001:4_763 e 46-1001-4-917 | 20
16-1001-4-603 ' 17 ! 46_1001_::327 12001 1 46-1001-4-918 1 20
| 46-1001-4-604 ! 17 ! 16-1001-4 912018 46-1001-4-919 ; 20
AEST001=4-60% VT T —4—6—_—1-66-1-_-4:17_0_.{__12.1_5_1__  46-1001-4-920 } 20
46-1001-4-606 1 17 | 45-1001_4_780' 12 ; 32 46-1001-4-921 7 20
46-1001-4-612 ' 18 ! 161001 -780 116124 46-1001-4-924 1 12
16-1001-4-613 | 15 | 6-1001-4-197 1 22 | 15 46-1001-4-925 | 12
46-1001-4-618 1 18 | 6o1001-4-300 | 101 35 46-1001-4-928 ; 21
46-1001-4-620 | 18 | O R PR 46-1001-4-929 ! 27
46-1001-4-621 | 18 | Leo1001-4-802 | 54 1 30 46-1001-4-935 | 23
46-1001-4-625 | 17! 46—1001-4-802 | 24 1 30 46-1001-4-936 , 28
46-1001-4-628 | 18 | 610014304 | 34 | 32 46-1001-4-937 , 28
| 46-1001-4-629 1 18 | 46_1001'4'804 j 14,3 46-1001-4-938 | 28
46-100124-638 17 | -10014-808 L4134 | 46-1001-4-042 1 26
46-1001-4-639 ' 17" 46-1001-2-806 ! 24 ! 31 46-1001-4-944 1 26
46-1001-4-647 ! 18 ! 46-100 “807 21,39 46-1001-4-946 | 26
46-1001-4-653 1 18 | 46_100%‘4‘317. 15 | 43 46-1001-4-947 ! 28
46-1001-4-654 | 17 | 10014842 | 15 | 45 46-1001-4-971 1 10
A8-1001-4-654 | 27 | 15 46_1001::-842: 15 1| 45 46-1001-4-977 | 12
46-1001-4-655 113 | 3 100 loteue 271 e 46-1001-4-979 , 25
e tani_1_ess Frotdbe Uibrdrysat MaTes Séinb Nlachine & Sumply 4o |




Parts INDEX
No. Page Det. |
46-1001-5-006 1 No.1 No. Parts Fage Dot Page = 1
46“1001—5—007: 1 46‘10No° | No.i No | Parts
46-1001-5-008 ! :18 46-1 01-5-072 , 3 139‘ No ?aEG:Det.
22-1001-5—0093 1 00iears | s 40 T 6§
-1001-5-010 ! 7 | 46 ~5-073 1 5145 100151081 £ 3
46-1001-5 DT ~1001 =073 129 | 46-1001- 91 6! 3
-011' 7° 46-1001- 129118 1-5-170 1 § |
46-1001-5 VT 01-5-074 ! 3! 46-100 61 2
—0121 71 46-1001- v 342 1-5-1711 6 |
46-1001-5 I ! 01-5-075 ! 46-10 i 61 4
-013 ! 46-1001- L3t 01-5-172 ! 6!
46-1001-5 LT 01-5-076 1 31 46-100 y 6410
~014 ! 7! 46-1001- 31129 1-5-173 !
46-1001-5-014 ! 25 | 1-5-078 1 3, 16-1 61 6
| 40101 - _ i3 001-5- 1
22-1063253%%%'F'7 : 33-}33i'§'3§1 3 Eig 22"1001-5-152 i ! ag
-1001—5_01 ] | —IG ————— - _:__ 1 ! 24 I 19 -1001—5_176 i !
46-1001-5- 912581 -1001-5-0.8-3—.:-554----- -é§-1001—5_ | 24 : 17
o | i R R
46-1001-5-017 I 51 46_1301'5-084 | 99 | 34 46-1001-5-180 ETRRY
610015020 | 1 e ee |0 21 1001182} 637
o 100lota1 ! 1| 46_1001-5-033 |29 | 36 g0 e B
to-1001s-0s2 | 1.1 too1001-5-090 54 10015200 | 5141
| 46-1001-5-023 ERERS 46-1 01-5-090 } 5 9 46-1001-5-201 |y 41-3
45-1()-0"1':'5'_-0—2—5_{__1_:_20__ 46_1001-5-091 L s 7 46-1001-5-202 1% 63-3
46-1001-5-021 ! 248 "[5’_:190—1--5:9.?.2_: 51 6 46-1001-5-216 ! 940-3
10015028 | 3111 rasEH R 4o1001-8-017 115 | 23-2
22‘1001—5-029 ! % 11 45-1031'2'394 | 5113 :g‘lo-ﬁ'ffé'-'z’lﬁ':-}g—}-g-g-“_z_
10015050 3 @18 e ) Cobi-a720 t12 87
46-1001-5-030 ! 2115 1001-5-097 1 5 1 16-1001- 112} 37
-030 "' 29! 46-1001- 12 5-221 1121
46-1001-5 29, T 1-5-098 | 46-1001- i 42
-033 ! 46-1001- 1 5193 5-922 113 1
46-1001-5-034 | 21 4 1-5-099 | 5| 46-1001- o |l 121
-0341 21 46-1001-5-100 ¢ ) 48 5-223 1 13 |
46-1001-5 21 1 5-100 ! 46-1001-5- ! 1 24
-037 | | 46-1001- L 5164 5-224 ' 192!
46-1001-5 v 223 1-5-1011 5 1 46-1001-5- ) 1213
________ 038! 9! 46-1001- 1 5151 5-936 1 20 |
46-1001-5-—--l-_2_L22 5-105 | 5 | 16-1001-5-235 | 26 | 52
e CTR i 46-1001-5-106 1 5 ! 67 235 1 26
46-1001-5- 2113 46-1001-5-106 , 5 ; 46-1001-5- S 45
410016040 4 1 425 32'1831'2"0’7‘?‘3*-?%-4 pettine kit
16-1001-5-043 | 5 | 18 ~1001-5-108 1 § 1 1500152038 15
-043 | I 46-1001-5- | 5149 559381716 ' 55
46-1001-5 1 9 28 1-5-108 n 46-1001- | 16} 95
046 ! 16-1001-5-110 | 2,19 5-240 1 15 1
46-1001-5-047 | 2134 01-5-110 | 7| 46-1001- 115135
-047 1 ' 46-1001-5- ' , 6 ~ 5-240 | 16 1
46-1001-5- | 2135 5-1111!' 7 46-1001-5- 1 63
1610015088 | 3 11 e 1001--152 241 22 -1001-5-241 1518
46-1001-5-080 | 3 | 1 ~5-152 | 24 | 16-1001-5-243 | 15 | 5
-060 ! 46-1001-5- 1 24 243115
46-1001-5 po3 ) 2 5-153 | 24 | 46-1001-5- | 136
_________ -061 1 ' 46-1001- ! L 5-243 1 16 1
46'1001-5—0‘——1--3_' 3 1-5-154 ' 24! 46-1001-5- 1 64
-062 G AU N 46-1001-5- I 115 246 ' 15 !
46-1001-5-0 b3 46-1001-5-156 | 6 46-1001-5- 15, 28
-063 ! 3! 16-1001-5-157 16 134 5-246 | 16 |
46-1001-5- v 3 7 _ t2157 T | 46-1001-5- | 16 ;56
36-1001-2-322 3] (51015158 | 8 s gg-rm:s—.-%-i-é--i-}—i-L:-g-:*.
6-1001~-5-066 | Po3 ‘ -5-159 ! 6! -1001-5-256 1 46-5
66 ! 16-1001-5-160 | 6 1 24 256 | 14 | 46-
46-1001-5-068 ! 310 5-160 1 6 16-1001-5-257 ! 15 ! 46-6
-068 | | 46-1001-5- | 129 5-257 ! 15!
46-1001-5-0 1 3136 5-161 1 6 46-1001-5- ' | 46
-069 ' 3! 46-1001-5- 128 292 1 141
46-1001-5-0709 3! 35 5-162 ! 6 ! 46-1001-5-292 | 20-2
1-5-070Fyorh i Libar 32'1001-5—153 i 2 :33 46-100i-§_§g§ 241 2-2
| G | e 3
rf-295) 91 40-6




INDEX Page = 8
Parts |Pagel Det. Parts lPage| Det. Parts rPaze' Det.
No. | No.| No. No. | No. ; No. No. | No. | No.
46-1001-5-298 1 9| 41-6 46-1003-7-919 | 24 | 23 46-1125-5-112 | 9 60
46-1001-5-299 ! 14 | 63-4 ; ; 46-1125-5-113 | 9! 62
46-1001-5-300 1 14 1 53-5 46-1006-0-248 1 251 5 46-1125-5-130 1 20 1 44
46-1001-5-301 | 14 | 63-6 S 46-1125-5-149 1 8, 3
46-1001-5-302 | 14 | 13-2 46-1007-7-286 ) 9122 46-1125-5-153 | 8! 21
46-1001-5-414 ! 25 4 46-1007-7-286 ! 19 1 19 46-1125-5-155! 81 17
46-1001-5-415 1 25 1 15 46-1007-7-296 1 91 9 46-1125-5-156 1 8111
46-1001-5-416 1 25 1 18 Lo 46-1125-5-1571 810
46-1001-5-418 | 25 | 10 46-1008-0-232 | 25 | 27 46-1125-5-158 | 8} 9
| 46-1001-5-419 | 25 | 23 | | 46-1008-0-705 } 25 } 28 | | 46-1125-5-164 | 25 46 _
46-1001-5-422'1 25 1 20 16-1008-0-7T14 1 10 1 11 45-1125-5-166 1 14 1 60
46-1001-5-423 1 25 1 19 L 46-1125-5-168 1 81 2
46-1001-5-424 | 25 | 16 46-1008-5-276 | 25 | 29 46-1125-5-169 | 813
46-1001-5-425 ! 25 ! 25 Lo 46-1125-5-303 ! 16 ! 53
46-1001-5-427 1 25 1 42 46-1009-3-514 1 25 1 35 46-1125-5-323 1 8 117
46-1001-5-434 1 24 1 30-1 46-1009-3-535 1 251 33 46-1125-5-324 1 20 1 46
46-1001-5-435 | 24 | 30-2 b 46-1125-5-696 ; 14 | 13-3
46-1001-5-436 ! 24 ! 30-4 46-1009-4-562 ! 10 | 7 46-1125-5-703 | 26 ! 10
46-1001-5-437 1 24 | 30-5 Lo ) Lo
| 46-1001-5-438 1 24 1 30-6 | | 46-1009-9-051)24 116 | | 48-1000-0-032 115132 _
46-1001-5-439 | 24 | 30-8 46-1009-9-134 72421 48-1000-0-032 16 ; 60
46-1001-5-443 | 10 ! 26 46-1009-9-135 ! 24 ! 28 48-1000-0-488 | 9! 49
46-1001-5-463 1 17! 8 46-1009-9-136 1 24 1 14 48-1000-0-605 1 13 ! 36
46-1001-5-466 1 15 1 23-4 46-1009-9-137 124113 P
46-1001-5-468 | 15 | 23-5 46-1009-9-138 | 24 | 12 48-1000-5-612 | 12} 6
46-1001-5-470 ! 15 ! 256 46-1009-9-139 ! 24 | 11 oot
46-1001-5-475 1 12 ! 34 46-1009-9-140 ! 24 ! 10 48-1000-9-781 115 I 31
46-1001-5-484 1+ 91 27 o 48-1000-9-781 1 16 1 59
46-1001-5-485 | 9 ) 98 46-1011-0-067 | 17 | 30 b
| 46-1001-5-486 1 9133 | | Lod ] |4s-1003-3-939124! 6
46-1001-5-487 15 125 46-1016-0-000 ! 14 117 oo
o 46-1016-0-001 1 81 8 48-1011-0-002 1 14 1 45
46-1001-8-826 1 12, 60 46-1016-0-001 , 14 , 67 P
o 46-1016-0-001 27! 18 48-1012-0-027 ) 23 | 24
46-1002-0-126 ! 25 ! 30 Lo 48-1012-0-027 ! 25 ! 49
o 46-1018-0-013 1 9 139 o
46-1002-2-837 1 22 1 13 L 48-1015-0-003 1 9148
Lo 46-1034-0-005 | 12 | 61 L
46-1002-3-381 ! 17 ! 12 Lo 48-1019-0-026 ! 15 ! 48
o ] L 46-1109-1-017+ 8122 | | 48-1019-0-042 118121 _
46-1003-2-719", 20 ¢ 48 46-1109-1-060 1 12422 L
46-1003-2-719 | 26 | 22 46-1109-1-077 | 26 | 18 48-1026-0-004 ; 11| 5
46-1003-2-719 ! 27 ! 52 46-1109-1-078 | 26 ! 29 Lo
b 46-1109-1-079 1 27 1 54 48-1039-0-031 1 23 1 32
46-1003-5-767 1 28 1 18 I | i I
i i 46-1109-8-007 | 26 | 20 48-1092-0-000) 1| 5
- —f - [} I - —_)— | [}
re i aea 0t eldn He Librand S adEEi8 Sty Machine 43510 dag ¢ 1110




ary

$8midiyScbc3ds

INDEX Page = 9
Parts lPagel Det. Parts lPagel Det. Parts lPage! Det.
No. | No. | No. No. | No. | No. No. n No. | No.
48-1092-0-005 | 2 | 45 8-1109-5-001 1 8 123 18-1125-5-505 1 13 | 28
48-1092-0-006 | 2! 43 . 48-1125-5-506 ! 13 ;29
48-1092-0-007 1 31 9 48-1109-8-008 1 8§ 127 48-1125-5-507 113 1 32
48-1092-0-008 | 3| 30 L 48-1125-5-593 1 12 | 24
48-1092-0-010 ' 4! 2 48-1120-0-063 | 10 | 54-1 48-1125-5-524 1 11} 3
48-1092-0-0111! 4! 5 48-1120-0-064 ! 10 ! 54-2 48-1125-5-531123 ! 23
48-1092-0-012 1 41 7 48-1120-0-066 1 22 1 18 48-1125-5-565 113 1 35
48-1092-0-013 1 41 10 48-1120-0-073 | 25 1 45 48-1125-5-577 125 3
48-1092-0-015| 4,16 48-1120-0-075 | 8 |25 48-1125-5-578 | 25 2
| 48-1092-0-016 } 418 | | 48-1120-0-082 22 /19 48-1125-5-579 1 16 | 19 _
48-1092-0-0171 4121 48-1120-0-083 110155 48-1125-5-580 199122
48-1092-0-018 1 4 | 23 b 48-1125-5-594 1 14 | 49
48-1092-0-020 ) 5| 31 48-1125-5-148 | 8|16 48-1125-5-600 | 14 | 14-2
48-1092-0-021 "' 520 48-1125-5-231" 9! 21 48-1125-5-601 ! 14 ! 15-2
48-1092-0-022 1 6 ! 45 48-1125-5-246 1 9118 48-1125-5-626 1 25 | 1
L 48-1125-5-386 1 161 1 48-1125-5-6271 8. 1
48-1093-0-000 | 3| 34 48-1125-5-388 | 16| 5 48-1125-5-705, 3123
48-1093-0-000 ! 29 ! 15 48-1125-5-390 ! 16 ! 51-1 48-1125-5-715 ! 14 ! 23
48-1093-0-0011 3138 48-1125-5-391 1 16 1 51-2 48-1125-5-716 1 14 1 39
| 48-1093-0-001 1294110 | [ 48-1125-5-392 11651-3 } | 48-1125-5-717 114138 _
48-1093-0-002, 5 44 48-1125-5-393 116 1 51-4 " 48-1125-5-718 | 14 | 12
48-1093-0-003 ! 5! 26 48-1125-5-394 ! 16 ! 51-5 48-1125-5-721 1 14 | 43
48-1093-0-004 ! 5136 48-1125-5-395 1 16 1 51-6 48-1125-5-721 124 | 1
L 48-1125-5-403 1 15 1 42 48-1125-5-722 1 14 1 42
48-1105-7-016 | 22 | 27 48-1125-5-404 | 15 | 44 48-1125-5-723 1 91 46-2
Lo 48-1125-5-409 ! 16 ! 32 48-1125-5-724 | 9! 47-2
48-1106-0-003 ! 22 ! 32 48-1125-5-410 ! 19! 35 48-1125-5-745 | 9! 34
L 48-1125-5-411 119 1 37 48-1125-5-821 120 1 39
48-1106-1-000 | 29 | 28 48-1125-5-412 1 19118 48-1125-5-849 | 16 | 34
o el L 48-1125-5-413 119123 | | 48-1125-5-850, 16 41 _
£3-1106-2-024"1 19130 [§-1125-5-415 1 19127 48-1125-5-851 1 16 | 45
48-1106-4-039 1 22 1 29 48-1125-5-416 1 19 1 16 48-1125-5-852 112112
L 48-1125-5-419 1 19| 9 48-1125-5-8531 16 1 14
48-1106-6-011 ! 21 ! 20 48-1125-5-420 ! 15! 2 48-1125-5-855 ' 9! 46-1
48-1106-6-012 ! 15 ! 20 48-1125-5-421 1151 1 48-1125-5-856 | 9 !47-1
48-1106-6-013 1 26 1 21 48-1125-5-422 1 19 1 26 48-1125-5-885 113 153
48-1106-6-013 1 27 | 33 48-1125-5-430 1 141 14-1 48-1125-5-898 1 271 1
48-1106-6-014 | 12 | 28 48-1125-5-431 )14 | 15-1 48-1125-5-930 ! 13 ) 18-1
48-1106-6-014 ! 16 ! 20 48-1125-5-432 ! 14 ! 16 48-1125-5-931 113 ! 17-1
| 48-1106-6-0651 8126 | |48-1125-5-433 114154 48-1125-5-932 113 1 18-2
D 48-1125-5-434 1141 517 48-1125-5-933 1 13 1 171-2
48-1107-0-056 | 22 | 37 48-1125-5-435 | 14 | 40 48-1125-5-934 | 13 | 18-3
Lo 48-1125-5-443 ' 16 ! 29 48-1125-5-935 ! 13 ! 17-3
48-1109-0-035 1 23 1 27 48-1125-5-445 112 1 27 48-1125-5-936 1 13 1 18-4
48-1109-0-037 1 23 1 30 48-1125-5-497 1 22 1 20 48-1125-5-937 113 | 17-4
48-1109-0-042 | 23 | 28 48-1125-5-498 | 22 | 33 48-1125-5-960 | 18 | 17-2
48-1109-0-089 ! 20 ! 40 48-1125-5-499 ' 12 ! 22 48-1125-5-961 ! 18 ) 17-3
| 48-1125-5-500 1 12 1 21 48-1125-5-984 126 | 1
48-1109-1-020r0iib thedLibjary| SIS 6 $%wind Methirje & 1291 1




INDEX

Parts lPagel Det. Parts lPagel Det.
No. | No. 1 No. No. | No. | No.
18-1125-6-040 | 25 1 9 48-1900-0-075 | 4112
Lo 48-1900-0-076 1 4113
48-1900-0-001 1 11+ 4-1 48-1900-0-077 1 4114
48-1900-0-002 | 111 4-2 48-1900-0-078 1 4 15
48-1900-0-003 | 11! 4-3 48-1900-0-079 | 4117
48-1900-0-004 ! 11! 4-4 48-1900-0-080 ! 4! 19
| 48-1900-0-005 1 11+ 4-5 48-1900-0-0811 4120
48-1900-0-006 1 111 4-6 48-1900-0-082 1 4122
48-1900-0-030; 1} 1 48-1900-0-086 | 5} 1
| 48-1900-0-031 | 29| 2 | | 48-1300-0-087 ) 556 |
43-1900-0-03271 1176 48-1900-0-088 1+ 571761
48-1900-0-033 1 11 9 48-1900-0-088 1 29 1 30
48-1900-0-034 | 2, 1 48-1900-0-089 , 5, 30
48-1900-0-035 ! 2! 2 48-1900-0-090 ' 5! 33
48-1900-0-036 1 21 8 48-1900-0-091 1 5 143
48-1960-0-037 1 291 3 48-1900-0-092 1 51 42
48-1900-0-038 ;29 | 5 48-1900-0-093 , 5, 25
48-1900-0-039 ! 216 48-1900-0-094 ! 29! 23
48-1900-0-040 1 2126 48-1900-0-095 1 5119
| 48-1900-0-041+ 2127 | | 48-1800-0-0961 5123
48-1900-0~-042 ) 2 28 48-1900-0-097 7 511
48-1900-0-043 | 2! 31 48-1900-0-098 ! 5! 12
48-1900-0-044 | 2! 32 48-1900-0-099 ! 5 ! 27
48-1900-0-0451 21 36 48-1900-0-1011 5129
48-1900-0-046 | 2 ) 38 48-1900-0-102 | 51 37
48-1900-0-047 ' 2! 39 Lo
48-1900-0-048 1 21 40 Lo
48-1900-0-049 1 21 49 I I
48-1900-0-050 | 2| 44 b
48-1900-0-051! 2 b4l | | [
13-1900-0-0527" 7 142 rea
48-1900-0-053 1 31 14 L
48-1900-0-054 | 3} 15 P
48-1900-0-055 | 3! 18 oo
48-1900-0-056 ! 29 ! 32 b
48-1900-0-057 1 29 1 20 Lo
48-1900-0-058 | 29 | 28 Lo
48-1900-0-060 ! 29} 25 b
48-1900-0-061 ! 29 ! 12 .
| 48-1900-0-062 129 1 11_ | | ___________ ]
48-1900-0-063 , 29 117 I |
48-1900-0-064 | 29 | 8 S
48-1900-0-066 ! 29 ! 35 Lo
48-1900-0-067 1 41 1 .
48-1900-0-069 | 4 3 P
48-1900-0-070 | 4| 4 oo
48-1900-0-071! 4! 6 Lol
48-1900-0-072 ' I fhe LLibrary of Superior Sewidg Machine & Supply LLC






